DID YOU CartPros directs you to the right part using the part
w!, numbers from this manual. Enter the part number into GET STARTED
& oursearch box and it will find the part you are looking for. HERE

CUSHNIAN

A Textron Company

— https://CartPros.com/f.html

PARTS
\ N U AL

605248

Electric T hyvree W h eel e d vehtele

ISSUE DATE: JUNE 2006 %CARTPROS



DID YOU CartPros directs you to the right part using the part
w, numbers from this manual. Enter the part number into GET STARTED
& oursearch boxand it will find the part you are looking for. HERE

— https://CartPros.com/f.html

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|
# oursearch box and it will find the part you are looking for. HERE

SERVICE PARTS MANUAL

ELECTRIC POWERED
UTILITY VEHICLES

TUG
STARTING MODEL YEAR 2006+

E-Z-GO Division of TEXTRON, Inc. reserves the right to make design changes without obligation to make these changes on units previously sold and the infor-
mation contained in this manual is subject to change without notice.

E-Z-GO Division of TEXTRON, Inc. is not liable for errors in this manual or for incidental or consequential damages that result from the use of the material in this
manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
OUTSIDE USA PHONE: 001-706-798-4311, FAX: 001-706-771-4609
E-Z-GO DIVISION OF TEXTRON, INC., P.O0.BOX 388, AUGUSTA, GEORGIA USA 30906-3852

Service Parts Manual -%360 ARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

B % *» numbers from this manual. Enter the part number into
K r‘a G "‘J . our search box and it will find the part you are looking for. HERE

NOTES

—>» https://CartPros.com/f.html

Page ii Service Parts Manual FLACARTPROS
) '



DID YOU CartPros directs you to the right part using the part GET STARTED

KNOW? numbersm;n this Ta_rliluﬁl-dE?;er thle part nulmbker o HERE —3p https://CartPros.com/f.html
- our searc X} anda it wi n Epar yCIU are 0ol II'IE or.

TABLE OF CONTENTS
SECTION Page No.
HOW TO USE THE SERVICE PARTS MANUAL . . . ... e e Y,
ILLUSTRATED PARTS BREAKDOWN . . . . .. e e s e, iX
BATTERY CHARGER . . . . . e e e e e e A-1
BATTERY RACK & HOLD DOWNS . . . oo e e e e e B-1
BODD Y . . e C-1
BRAKE - MASTER CYLINDER . . . . . . s D-1
DIFFERENTIAL . . . oottt e e e e e E-1
DRIVE MOTOR . . . .. e e F-1
EC CONVERSION KIT ..o e e e e e G-1
ELECTRICAL COMPONENTS . . . . e e H-1
FORK AND HANDLE BAR . ..o e e e e J-1
FRONT & REAR WHEELS AND TIRES . . . ... e e K-1
HYDRAULIC LINES AND RELATED PARTS . ... i M-1
LIFT OUT BATTERY RACK . . . e N-1
PARK BRAKE LEVER . . ... e e e P-1
REAR WHEEL BRAKE . . . ..o e e e e Q-1
REAR WHEEL FRAME & SHOCK ABSORBER . . . .. ... e R-1
SE ATING . . . e S-1
SPEED CONTROL PEDAL . . . .. e s s s s T-1
STEERING KT .o e e U-1

Service Parts Manual -_:-:oaéc ARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

B % *» numbers from this manual. Enter the part number into
K r‘a G "‘J . our search box and it will find the part you are looking for. HERE

TABLE OF CONTENTS

—>» https://CartPros.com/f.html

Page iv Service Parts Manual ﬂ c ARTPROS
0Y0 :



DID YOU CartPros directs you to the right part using the part
. r OVJ’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|
K q . our search box and it will find the part you are looking for. HERE

HOW TO USE THE SERVICE PARTS MANUAL

This manual is divided into several sections:

GENERAL INFORMATION
®* TABLE OF CONTENTS
* HOW TO USE THE SERVICE PARTS MANUAL

ILLUSTRATED PARTS BREAKDOWN
® Contains illustrations and parts lists for all systems of the vehicle

USE OF THE MANUAL
To use this manual, consult the TABLE OF CONTENTS (page iii) to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation. Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual
for its location) and note the complete number shown on the plate. It is important that the serial number of your vehicle
and its model number be supplied to Service Parts when ordering any replacement components.

Service Parts Manual -_:-:oaéc ARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W-, numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

HOW TO USE THE SERVICE PARTS MANUAL

—>» https://CartPros.com/f.html

Left hand illustration page
(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

® Determine the function and application of the part required. Turn to the TABLE OF CONTENTS and select the
most appropriate component description.

® Turn to the page number indicated and locate the part description in the parts list. Read the full accompanying
description for specific information regarding the part that was not shown in the index.

® From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

2. IF YOU KNOW THE PART NUMBER

® Turn to the page number indicated and locate the part number in the parts list. Refer to the accompanying
description for specific information regarding the part.

® From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts. The asterisk (*) indicates that the part depicted is
not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page vi Service Parts Manual -'::3~ c ARTPR OS
0Y0



DID YOU CartPros directs you to the right part using the part
K N 0 W‘) numbers from this manual. Enter the part number into

our search box and it will find the part you are looking for.

GETSTARTED _5,_  https://CartPros.com/f.html

HOW TO USE THE SERVICE PARTS MANUAL

When replacement parts are required, use genuine
Cushman parts or parts with equivalent characteris-
tics including type, strength and material. Failure to
use proper replacement parts may result in product
malfunction and possible injury to the operator and/or
by standers.

lllustrations in this manual are for parts identification
ONLY. These illustrations may not depict actual posi-
tioning of component parts and should NOT be used
as assembly diagrams. Doing so may result in
improper assembly, leading to sudden failure.

Cushman Inc, a Textron Company, reserves the right to
make changes at any time, without notice, in specifica-
tions and models and also to discontinue models and
accessories designed to be used on these models. The
right is also reserved to change specifications or parts at
any time without incurring any obligation to equip same
on models manufactured prior to date of such change.

While the information contained in this parts manual is
based on the latest product information available at the
time of publication, the continuing accuracy of this parts
manual cannot be guaranteed.

ACCESSORIES

In some cases accessories must be used in conjunc-
tion with other accessories to maintain safe operating
conditions for a vehicle. Display of an accessory in
this manual does not imply it can be used on any oth-
er vehicle. Using an accessory in a non-recommend-
ed application may create unsafe operating
conditions.

NEVER attach ANY electrical device or accessory to
this vehicle which is grounded to the vehicle frame.

VEHICLE IDENTIFICATION

THESE IDENTIFICATION NUMBERS MUST APPEAR
ON ALL CORRESPONDENCE CONCERNING THE
VEHICLE.

VEHICLE MODEL NUMBER/
MODEL YEAR & SERIAL NUMBER

The vehicle model number decal is located on upper left
portion of kick panel. The complete (10) ten digit number

is required to identify certain parts.
L J

Model Number, Model Year and

Serial Number on Decal

The vehicle serial number and model number are
stamped on top of the left rear wheel well under the deck.

4 i

Vehicle Serial and Model Number on Top
of Wheel Well

Repair and Service Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
. r OVJ’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|
K q . our search box and it will find the part you are looking for. HERE

HOW TO USE THE SERVICE PARTS MANUAL

SERVICE PUBLICATIONS IMPORTANT
Additional Parts Manuals are available: INDENTED PART NAMES INDICATE THESE PARTS
ARE INCLUDED IN THE PRECEDING ASSEMBLY.
ALSO
Operator’'s Manual:
Part No: 841463 AFTER YOU IDENTIFY A PART BY THE REFERENCE

NUMBER AND THE SIX DIGIT CUSHMAN PART NUM-
BER, ALWAYS READ THE DESCRIPTION OF THE
PART TO BE SURE IT IS WHAT YOU WANT.

Order for a minimum charge at this address:

EZ-GO
1451, MARVIN GRIFFIN RD,
AUGUSTA, GEORGIA - 30906

TOUCH-UP PAINT

Safety Yellow (lead free)
16 oz. (0.5L) spray can.......... Part No. 833252
1qt. (0.95L) can................... Part No. 833251

Page -viii Repair and Service Manual -':53« c ARTPRO S
0Y0



DID YOU CartPros directs you to the right part using the pan
KNOW? e rs::;n de:nlrldEl; pth1 o art n ulmbk i G“:::'E"ED—)— https://CartPros.com/f.html

ILLUSTRATED PARTS BREAKDOWN

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual 'OQGCARTPROS



DID YOU CartPros directs you to the right part using the part
K N owl, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
# oursearch box and it will find the part you are looking for. HERE

BATTERY CHARGER

222
2

<

1-INCLUDES ITEMS 2 - 13

Page A-1 Service Parts Manual FLCARTPROS
)



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED

our search box and it will find the part you are looking for. HERE
BATTERY CHARGER

—>» https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 893090 CHARGER, COMPLETE, MODEL 17670, 25 AMP, 120 VAC, 60 HZ................ 1
(1 - INCLUDES ITEMS 2-13)

2 * CASE, LESTER NO. 24189S ......ooveereeeeeeseeeeeeeeeseeeseseseeeeeseeesseseseeses e 1
3 * TRANSFORMER, LESTER NO. 177458 ........cooveeeeeeeeeeeeeseeeseeeeeeeeeeeesennes 1
4 822048 BUSHING, A.C. CORD .....ovoveeeeeeeeeeeseeeeeeeeeeees e eee s seeeeesee e ses e 1
5 883844 FUSE .ottt ee e es e e e s es s ees e eees e 1
6

7

8

9 886435 HEATSINK WITH DIODES .....oveoeeeeeeeeeeeeeeeeeeeeseeeeseee e see e eses e 1
10 | 892893 RELAY ..ot es e e s e ses e s eeseeee s ees s ses e sesees s esee 1
11 823749 CAPACITOR, 8.0 MFD. .....ooveeeeeeeeeeeeeeeeeeseeeeeeeeseee e seee e sen e 1
12 | 883216 A.C. CORDSET ..oooeoieeeeeeeeeeeeeeeeeee s eeeeseeeeee e eeseesee e ses s es e ees e 1
13 | 893364 TIMER et e s e e ees s s eeseee s ee s eee e ses e senaes 1
14 | 800026 SCREW, 1/4-20 X /4" LG veoeeeeeeeeeeeeeeeeeeeeeseeeeseeeseseessseesseesesessseesssessssesesesseens 4
15 | 308090 WASHER, 1/4" ..o eee e ee e ee e see e 4

Service Parts Manual

ZLCARTPROS




CartPros directs you to the right part using the part
?(I[H%’ W-, numbers frem this manual. Enter the part number into GET STARTED ﬁ— httpS://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

BATTERY RACK & HOLD DOWNS

Page B-1 Service Parts Manual FLCARTPROS
)



DID YOU CartPros directs you to the right part using the part
& () J-j numbers from this manual. Enter the part number into GET STARTED ﬁ, https://CartPros_com/f_html
K, r‘a v . our search box and it will find the part you are looking for. HERE

BATTERY RACK & HOLD DOWNS

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 893147 RACK, BATTERY ...ttt e 1
2 806954 T BOLT ettt e e 2
3 840695 BATTERY HOLD DOWN ..o 2
4 818303 SPACER, RUBBER.......ceiii e e 2
5 809152 WASHER, 11/32" . 2
6
7
8 103867 WASHER, 11/32" . 2
9 306325 LOCK WASHER, 5/18"..... .ot 2
10 800315 WING NUT, 5/16-T8 ...ttt 2
11 883078 WWIRE 10 e e et 5

Service Parts Manual ::'JOQGCARTPROS



DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|
# oursearch box and it will find the part you are looking for. HERE

AA\WVARNING

PROVIDE BATTERY VENTILATION
DURING CHARGING. KEEP OPEN
FLAMES OR SPARKS AWAY FROM
BATTERIES AT ALL TIMES. DO NOT
SHORT ACROSS BATTERIES TO CHECK
CONDITION OF BATTERIES.
BATTERIES MAY EXPLODE. BATTERY
ACID CAN CAUSE SEVERE DAMAGE TO
EYES, SKIN AND CLOTHING.

FLUSH CONTAMINATED AREA
IMMEDIATELY WITH WATER.

WHEN CLEANING BATTERIES, KEEP
SOLUTION AND WATER AWAY FROM

CHARGER AND SWITCHES.
819936

/ [ AWARNING |

TO AVOID INJURY TO HANDS ON FINGERS
WHEN REMOVING OR INSTALLING LIFT-
OUT BATTERY PACK:
1. USE ADEQUATE LIFTING DEVICE.
BATTERIES ARE HEAVY.

2.DO NOT PLACE HANDS ON
BATTERIES OR RACK.
3. DO NOT ALLOW HANDS TO REST
ON VEHICLE OR GUIDES. 824061

Page C-1 Service Parts Manual FLCARTPROS
)



—3p https://CartPros.com/f.html

GET STARTED
HERE

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

KNOW?

DID YOU

"43ANIVLINOD a3vas
YV NO¥4 dINd € "L'0°d ATINO 3sN ‘3daNTIv4d

INVAE 3SNVI AVIN STLVNINV.LNOD "ONIAONIY
30439 dVI ¥3 T4 ¥3ANITAD ¥3LSVIN NV3TO

ONINHVM §

@J__<._.m_0 \
4

8

a31NddV ATIVOILVNOLNY LON 3MVYE ONIMAVd
-INVAE LOO4 ¥0 INVYHE ANVH A1ddV-ONINIVM

"FSN LON OQ ‘G3A33N SI ININLSNray HO ‘SENID0 NOILLONNATYIN I
JAOWIY ANV NOILISOd 440, TVOILHIA OL AIX NdNL
440, 01 ¥OL10373S NOILOFHId L3S

JT1OIH3A ONIAVIT H0438

'SHITNVHL ANV FTOIHIA HO IHINMMDYI ANV SAYOT ONILHIHS dIOAY
OL SJOLS ANV S1dVLS NIAANS dIOAY ‘WHOHLY1d OL d34NO3S 39 LSNN ODHYO
‘SNOILIINOD OL d33ds LSnrav

"13SdN ISNYO NVO SAVOTAAVIH-dOL 8O AFONVIVENN ‘SNENL d¥VHS NIAaAns
"LV3S NI AV.LS "FTOIHIA FAISNI AQOd 33X

JTOIHIA ONILVYIdO FTHM

"FHIHASOWLY F18ILSNGINOD HO FAISOTdXT
NI FLVH3dO LON OG-MHVYdS STHOLIMS 'SHIONISSVd AHHVO LON O
"(Lv3S ¥3ANN A3L¥207) TYNNYN SHOLYSEISO ANY.LSHIANN ANY av3

JTOIHIA ONILVYIdO J¥0439

SYTHLO ¥O NOA OL AUNCNI NI LTNSTY
AVIN ONINYVM AL34VS V A390 OL NIV

ONINHVM §

L0128 ‘I710IHIA HOLOW V SV
@3SN3DI7 39 OL LNVIW LON SI 11 'ISN HONS

¥O4 ALVINHOUddY LI S| HON ‘SAVMHOIH ¥O

S133¥1S ‘SAVON NO 3SN Y04 AIUNLOVANNVIN 3O
Q3NOISIA LON SI LI "LOV AL34VS J1IIHIA

¥OLOW JI44V¥L TYNOILYN JHL 40 NOILINIA3a

3HL NIHLIM 37DIH3A HOLOW V LON SI LINN SIHL

@ Jivi3a

x4

veesze (IVNNVIN S.¥3INMO 33S)
"37LLOYHL A1ddV3IY¥ ANV 3SVI 13N
‘NOILdNYYIALNI ¥IMOd 40 3ISVI NI
‘INILSAS YOO THILNI AIONITOS-ITLLONHL
V HLIM @3ddINO3 SI 319IH3A SIHL

livi3a

2860£8
V3 970001 : SYITIVHL €
'V3 970061 : SY3TIVYL C
€7000€ - ¥ITVAL L

avo1 dImMOL SSOUO

WNNIXVIN A3ANIWNODTY

SNOILIANOD

JINOS ¥3AANN a3ddOols 39
NVO NVHL SAGvOT1 d3LVI™O
MOL NVO 3TOIH3A SIHL

ONINHVM @

@ Ivi3a

CARTPROS

©¥0

Service Parts Manual




DID YOU CartPros directs you to the right part using the part
& () J-j numbers from this manual. Enter the part number into GET STARTED ﬁ, https://CartPros_com/f_html
K, r‘a v . our search box and it will find the part you are looking for. HERE

BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 887192 BODY & FRAME, COMPLETE WITH SPINDLE BEARING AND DECALS........ 1
2 831938 DECK, REAR ...ttt ettt 1
3 887921 COVER, MASTER CYLINDER .....ooooie e 1
4 800026 SCREW, 1/4-20 X 3/4" LG .....eeiii e 6
5 869138 BEARING ...t 1
6 829997 GROMMET ...ttt sttt et e r e e s e e e naneenee s 2
7 800279 NUT, /420 ... e e e 4
8
9
10
11 841366 GUARD, ACCELERATOR PEDAL......ociiiiieiee e 1
12 306396 LOCK WASHER, 1/4".....cce e s 2
13 306375 NUT, 174720 ... et 2
14 821606 GROMMET ...ttt st e nr e e er e 1
15 831443 NAMEPLATE, CUSHMAN ... 1
16 825153 PINTLE HITCH ... e 1
17
18
19 822829 HITCH PLATE ...ttt e 1
20
21
22 819936 DECAL, BATTERY CHARGING .......ooiiiiiiie e 2
23 824061 DECAL, WARNING ... 1
24 830982 DECAL, TOWING, WARNING ........ccooooiiiiiiiieie e 1
25 825394 DECAL, INTERLOCK ........coii ittt 1
26 821071 DECAL, NOTICE ... ..o e e e 1
27 832135 DECAL, WARNING ...t e 1
28 825622 DECAL, BRAKE FLUID, WARNING ......cocoiiiiieie e 1

Page C-3 Service Parts Manual FLCARTPROS
)



DID YOU CartPros directs you to the right part using the part
& () J-j numbers from this manual. Enter the part number into GET STARTED ﬁ, https://CartPros_com/f_html
K, r‘a v . our search box and it will find the part you are looking for. HERE

BODY

Service Parts Manual -_:-:oaéc ARTPROS



DID YOU

KNOW

CartPros directs you to the right part using the part
*9 numbers from this manual. Enter the part number into GET STARTED
# oursearch box and it will find the part you are looking for. HERE

BRAKE - MASTER CYLINDER

—>» https://CartPros.com/f.html

22

% Front
of

Vehicle

1-INCLUDES ITEM 2
21 - INCLUDES ITEM 22

Page D-1

Service Parts Manual

ZLCARTPROS



CartPros directs you to the right part using the part
?{?“3‘?}] ij numbers from thiglmanual. Entgr thpe part nugmber Ii)r‘:lo GET STARTED ﬁ, https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE
BRAKE - MASTER CYLINDER

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 887364 CYLINDER, MASTER (1 - INCLUDES ITEM 2) .....ccoiiiiiiiiiiie e 1
2 836873 SHIM et AR
3 306932 NUT, 5/18-18 .. 6
4 306325 LOCK WASHER, 5/16"..... .o 6
5 306435 BOLT, 5/16-18 X 1 1/4" LG ..o e 2
6 805444 SPRING, BRAKE PEDAL RETURN........ccciiiiiiiiiiiee e 1
7
8
9
10 306328 PIN, COTTER, 3/32 X 3/4 ...ttt e e 1
11 103867 WASHER, 5/16" ... s 1
12 806714 PIN, CLEVIS ... e e 1
13 306414 BOLT, 3/8-16 X 1" LG ...eeiioee et 1
14 810152 COVER, BRAKE PEDAL......oooiiiitiaietestee ettt 1
15 875212 PEDAL, BRAKE ...ttt 1
16
17
18 306562 NUT, 37816 ...ttt ettt et sn e er e e 1
19 120177 LOCK WASHER, 3/8...... ettt 1
20 810149 BUMPER, RUBBER ..o 1
21 887771 BRAKE PEDAL & BUSHING (21 - INCLUDES ITEM 22) ......ccccovoieiieeieeieee 1
22 807439 FITTING, LUBRICATION. ... e 1
23 306416 BOLT, 5/16-18 X 1" LG ...eei ittt 4

Service Parts Manual ::'JOQGCARTPROS



DID YOU CartPros directs you to the right part using the part
9  numbers from this manual. Enter the part number into GET STARTED ﬁ» httpS://CartPrOS.COm/f.html
K N ow # oursearch box and it will find the part you are looking for. HERE

DIFFERENTIAL

1-INCLUDES ITEMS 2 - 72
14 - INCLUDES ITEMS 15 - 16
- INCLUDES ITEM 47
- INCLUDES ITEM 50
53 - INCLUDES ITEMS 54 - 66
74 - INCLUDES ITEM 75

REFER CHAPTER M-1,
FOR HYDRAULIC LINES AND RELATED PARTS

Page E-1 Service Parts Manual FLCARTPROS
)



DID YOU CartPros directs you to the right part using the part
& () J-j numbers from this manual. Enter the part number into GET STARTED ﬁ, https://CartPros_com/f_html
K, r‘a v . our search box and it will find the part you are looking for. HERE

DIFFERENTIAL

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 887996 DIFFERENTIAL, COMPLETE (1 - INCLUDES ITEMS 2= 72) ....cvvvoeeeeeeeeeen. 1
2 883436 HOUSING, RIGHT ..o eee s ess e 1
3 880639 HOUSING, LEFT .o eeeess e eeseeeeeeeeesessees s seeeeeseee 1
4 806251 BOLT, SPECIAL LGi...ooveoveeeeeeeeeeeeeeeeeee e eee s ene 8
5 827486 VALVE, BREATHER ......oveieeeeeeeeeeeeeeee e eeeeeeeeeeseeeeeeseeees e ssee e 1
6 800290 NUT, 5/16-18, LOCK ......eeeeeeeeeeeeeeeeeeeseeeeeeeseseeeeeeeeeseeesese e seeeeeeee 6
7 103867 WASHER, 5/16" ....eeeeeeeeeeeseeeseseeeeeeeeeeeeeesseeeseeeseeee e es s eeseeeseseseesesesees 5
8 304055 BOLT, 5/16-18 X 1 3/8" LGi...veovereeeeeeeeeeeeeeseeseeeseeeeeeeeeesseeeeeeee e seeeesne 6
9 816046 TAG, RATIO (15.87:1) oo eeeeeeeeeeeees s ee e 1
10 | 800356 PLUG, FILLER DRAIN ........cieeoieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeees s eeeeseeeeesee 2
11
12
13
14 | 880986 WORM, WITH BEARING & SLINGER (14 - INCLUDES ITEMS 15 - 16)..... 1
15 | 814475 BEARING CONE, ROLLER .....cveeeeeeeeeeeeeee e eeeeeeseeeseeesees e 2
16 | 886706 SLINGER SET, Ol vooeeeeeeeeeee e eeeeeee e eese s e 1
17 | 814476 CUP, ROLLER BEARING .......veeveeeeeeeeee e eeeeseeeeeeeeeeeeeeeese e 2
18 | 814465 GASKET ..ot e e e es e e ee e 2
19 | 814226 RETAINER, BEARING ........ovveeeeeeeeeeeeeeeeseeeeeseseeeeseeesessesssseeeseseesseseseessee 1
20 | 812335 SEAL e ee e 2
21
22
23
24
25 551094 BOLT, 3/8-16 X 1 3/4" LG eeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e seeeeene 4
26 120177 LOCK WASHER, B/8" .....ooeeeeeeeeeeeeeeeeeeeeeeeeeeseeseeese e se e seeeeeeeeeseeeseees s 4
27 | 814466 SHIM, 005 ... eeeeeeeee e s eee s s se s eeseeeseseseeeseeeseesseeseeeees AR
28 | 814467 SHIM, 070 e eeee e ee e eseeee e AR
29 814468 SHIM, 08B0 ..ot eee e eeeeeeees e eeeeeese e eeeeee e se e AR
30 | 816515 SHIM, 003 ..ot ee s eeee s seseee s s eneees AR

Service Parts Manual ::'JOQGCARTPROS



DID YOU CartPros directs you to the right part using the part
& () J-j numbers from this manual. Enter the part number into GET STARTED ﬁ, https://CartPros_com/f_html
K, r‘a v . our search box and it will find the part you are looking for. HERE

DIFFERENTIAL

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 815597 PULLEY (140 MM)....ooeoeeeeeeeeeeeee e eeeeeeee e sne. 1
32 829455 HUB, REAR -...oooeeeeeeeeeeeeeeeeee e e s ese s seeeeeseeesessees e ss e eeseee 1
33 | 816446 WASHER, SPECIAL ......eoeeeeeeteeeeeeeeeeseeeeeeeeeeee e seeeeeeeseseees s seeeseees 1
34 | 306982 WASHER, 7/16" ... oo eee e eee e eeee e eeeen e 1
35 | 303269 LOCK WASHER, 7/16" ...oeoeeeeeeeeeeeeeeeeeeeeeeeseeeeee e eenee 1
36 | 306838 BOLT, 7/16-14 X 1" LG coveeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeee oo seeeeenee 1
37 | 809180 WASHER ...ttt ee e ees e eeeseeeseesees e ees s 1
38 | 800198 CONE LOCK NUT, 1/2-20 ..o 2
39
40 | 814474 CUP, ROLLER BEARING .......veeveeeeeee e seeeseeeeeeeeeeeeeeee s 2
41 805320 SHIM, 005 ... eeeee e eeeeeeeeseese e se e eeseeeseseseeeseeeseeseees e AR
42 805321 SHIM, 070 oo eeee e eeee e seee e AR
43 | 805322 SHIM, 08B0 ... eeeeeeeeee s eeee e ee e eseeeeeese e ee e AR
44 | 306325 LOCK WASHER, 5/16" .....eoeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeeeeseees s ees s seeeeeeee 8
45 306932 NUT, 5/18-18 .ot eeeeeeees e seseee s eeeees e es e ee e seeeeenee 8
46 | 882052 AXLE, LEFT, 15 7/8" (403 MM) (46 - INCLUDES ITEM 47) .......cvvovvvererenn. 1
47 | 814473 BEARING CONE, ROLLER .......veveeeeeeeeeeeeee e eeeeeeeeeesees e 1
48 | 814477 SEAL, REAR AXLE -.....eeeeeeeeeeeeeeeeeeesee e s eeeeeeseseseeseee s s seeeseees 2
49 883422 AXLE, RIGHT, 14 9/16" (370 MM) (49 - INCLUDES ITEM 50).........ccoovve..... 1
50 | 814473 BEARING CONE, ROLLER .......ovvoeeeeeeeeeeeeeee e 1
51
52
53 | 880176 GEAR CARRIER, (15.67:1 RATIO) (53 - INCLUDES ITEMS 54 - 66).......... 1
54 | 386767 BEARING CONE, CARRIER..........oveeeeeeeeeeeeeeeseeseeeeeeeeeeseeseeeesnee 2
55 HOUSING, CARRIER ......eoveeeeeeeeeeeeeeeesee e eeseeese e eeeees s 1
56 816038 GEAR, WORM (15.87:1 RATIO) ..o 1
57 | 816824 PLATE, LOCKING ...t eeeeeeeeeeeeeeeeeeeeeseesseeesees e 2
58 816823 PLATE, RETAINER ..ot eenee e eneeeeesnee 2
59 | 306555 BOLT, 5/16-18 X B/4" LG .veovereeeeereeeeeeeeeeeeeeeeeeeeeeeeeesesseesess e 2
60 842093 GEAR, AXLE SHAFT ..o ees s 2

Page E-3 Service Parts Manual FLCARTPROS
0¥0



DID YOU CartPros directs you to the right part using the part
& () J-j numbers from this manual. Enter the part number into GET STARTED ﬁ, https://CartPros_com/f_html
K, r‘a v . our search box and it will find the part you are looking for. HERE

DIFFERENTIAL

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 814484 SPACER. ... e 1
62 816825 SHAFT, DIFFERENTIAL GEAR ..ot 4
63 842094 GEAR, DIFFERENTIAL PLANET ... 4
64 814483 SPACER. ... 4
65 815794 PLATE, LOCKING .......coiiiiiieiee e e 3
66 306835 BOLT, SPECIAL LGi....oiiiiiiieee et e 6
67
68
69 320122 CUP, ROLLER BEARING........cooiiiieiiieiesee e 2
70 814469 SHIM, 1003 ... ittt sttt AR
71 814470 SHIM, 1005 ... AR
72 814471 SHIM, (010 ..o AR
73 808303 GASKET, BEARING ..ottt 2
74 879476 SEAL & RETAINER (74 - INCLUDES ITEM 75) ...ccciiiiiiiiiiieeec e 2
75 814488 SEAL, BEARING.......ooii e 1
76 836674 WASHER, SPECIAL ..ot 2
77 805843 NUT, 5/8-18, CASTLE ... e 2
78 304636 PIN, COTTER, 1/8 X1 1/8 ..ttt 2
79 809180 WASHER, SPECIAL .....ooiieie et 1
80 800198 NUT, 1/2-20, CONELOCK ........cociiiiiiie e 1
81 805875 KEY, HUB. ... s 2

Service Parts Manual ::'JOQGCARTPROS



DID YOU CartPros directs you to the right part using the part

K N Ow-’ numbers from this manual. Enter the part number into GET ::::TED ﬁ— https://CartPros.com/f.htmI

I our search box and it will find the part you are looking for. _

FRONT

OF
VEHICLE ”

Page F-1 Service Parts Manual FLCARTPROS
0¥0



DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into
# oursearch box and it will find the part you are looking for. HERE

GETSTARTED _5,_  https://CartPros.com/f.html

DRIVE MOTOR

37 - INCLUDES ITEMS 38 - 60

NOT OFFERED

51

-

~
/

NOT OFFERED
e

-

~

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

& numbers from this manual. Enter the part number into ﬁ- htt 3;//CartPros_com/f_htm|
K, r‘a () VJ? our search box and it will find the part you are looking for. HERE p

DRIVE MOTOR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 887778 MOUNTING PLATE ...t e e e e e e e s ee e e e e e e e e e e e e sannnes 1
2 306416 BOLT, 5/16 = 18 X 1" LG oeeeiiiiiiiiieeee ettt 4
3 103867 WASHER, B5/168" ...ttt e e e e as 8
4 551041 KEY, WOODRUFF # 6 ......uuiiiiiiiiiie ettt e e e s st e e e e e e e e e s s s snnnsnnneeeee s 1
5 304364 N[O I L T I PR 8
6
7
8
9
10 2702117 BOLT, 3/8 - 168 X 2" LG ..uuuutiiiiiieiiie ettt et e e e e e e e e e e e e nanns 2
11 306982 WASHER, 7/18" ... e e e e e e e e e e as 8
12 306325 LOCK WASHER, 5/16" ... ettt er e e e e e e e e e s eaee e 4
13 306932 I L I G I R 4
14 815558 ADJUSTING ROD ...ttt ea s 2
15
16
17
18 306414 BOLT, 3/8 = 168 XT1" LG ..eeeeeiiiieeee et e e 2
19 303269 LOCK WASHER, 7/168" ...ttt ettt e 4
20 306981 WASHER, 3/8" ... e et e e e e e e e e e e e e s a e e e aeaaaeeas 2
21 120177 LOCK WASHER, B/8"....eteeiieeiie ettt e e e e 2
22 306562 NUT, B/8 = 1B et e e e e e e e e e e e e e e et e e e e aaeaaaaaans 2
23 881759 BRACKET ..ot e e e e e e e e e e et e e e e e s bbb eeeeeeaaaaaans 1
24
25
26 311397 BOLT, 7/16 - 14 X 3" LG ..ottt ettt e e e 4
27 880093 SUPPORT MOUNT ..ottt it e e e e ee ettt vttt ee e e eeaeeeasaaaeseeeeeeneesens 1
28 800292 NUT, CENTRE LOCK, 3/8 - 16 .....ccccciiiiiieieiieee e cccntiesee e e e e e s ae e 2
29 883921 V-BELT SET (B) covuveieeeeeseeeeeeeeeseeeeeeesesee s ese e ss s eees s s se e sne s se e se e 1
30 800198 NUT, CONE LOCK, 1/2 = 20.....ceeeieeeeeecieceeee ettt e 2

Page F-3 Service Parts Manual

ZLCARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED

HERE

—>» https://CartPros.com/f.html

I our search box and it will find the part you are looking for. _

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTy.
31 815582 PULLEY, 4 1/2" O.D (114 MM) . oovoooeoe oo 1
32
33
34
35
36
37 | 885535 MOTOR, 3 HP (37 - INCLUDES ITEMS 38 - 60) ........covveerreeeeereereeseeeeseseeen 1
38 | 306932 LU R E=TA TR T SO 8
39 | 824713 WASHER ... ee e eee e eeee e ee s eeeeen 4
40 | 824718 WASHER, INSULATING . ...c.eveeeeeeee oo seeeeeeeeeeeeeeeeseeeesesee s sseseeens 4
41 824711 BUSHING ... eeesee e eeeeee e seeeseeeees e ees e eeeseeeseesseeeseeseeeees 4
42
43
44 | 824710 WASHER, INSULATING . .....eveeeeeeee s seeeeeseeeeeeeseseeeeeeseeeseeseee s ssesenens 5
45 | 886026 BRUSH .ot ses e ees e s e eeesee s eeseee e 2
46 * BOLT POLE PIECE ...t eeeeeeeseeeeeeeeeeeeeees e eeee e s seneee 1
47 * BRUSH & SPRINGS ........oovveeeeeeeeeeeeeeeeeeeeeeeseeeseeseeeeseseeseeseeeseeesee s 1
48 | 824754 BRUSH SPRING........ovveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseee s sseseee e eeee s eeeeeeeees 4
49 | 823023 BOLT, HOLDER.......coooeveeeeeeeeeeeeeeeeeeseeeeeeeeeeeeeeseeeees e eses e seeseeeseeeseeeeeesee e 2
50 * BOLT, POLE ...t eeeeeeesee e s ee s eeesee s eeeee s 8
51 - BOLT CLAMP ... 2
52
53 * BOLT MOTOR CLAMP.......oveoeeeeeeeeeeeeeeeeeeeeesee e eseseee s seesseeeeeeeeee e 2
54 * WASHER SPRING .......oovvoeoeeeeeeeseeeeeeeeeeseeeeeeeeeeeseeseeseeseeseeseeseeeeesseneeons 2
55 - Y2 Yo == H OO 1
56 i SHIM .o e e eee e AR
57 | 826681 BEARING PULLEY w...oveooeeeeeeeeeeeeeeeeeeeeeeeee e eees e eses e esee s eeesse e 1
58 | 836253 ARMATURE ......o.ocoeovee oo eeeeeeees e eee e eesee e eeeeeeeese s seeeeessesenens 1
59 | 832498 BEARING COMMUTATOR.........vecoeeeeeeeeeeseeeeeeeseeeeeeeseseeeseseeeseeesseeesesseeeee 1
60 | 889712 FIELD COIL v eeeeee e ees e eeeseeeeeese e 1

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ— https://CartPros.com/f.htmI
# oursearch box and it will find the part you

are looking for. HERE
EC CONVERSION KIT

Page G-1 Service Parts Manual FLCARTPROS
0¥0



DID YOU CartPros directs you to the right part using the part
& () J-j numbers from this manual. Enter the part number into GET STARTED ﬁ, https://CartPros_com/f_html
K, r‘a v . our search box and it will find the part you are looking for. HERE

EC CONVERSION KIT

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 891657 CONNECTOR, 38V, COMPLETE .......oveoiveeeeeeeeeeeeeeeeeeeeeeseeeseeeeee e eseee s 1
2 891693 CONNECTOR, BATTERY 36Y, EC -..coveeiveeeeeereseeeeseeeeseeeseeeseseseeeeeseeeesee s 1
3 800024 BOLT, 1/4-20 X 1 1/2" LG +erveeeeeeeeeeeee e eeeeeeeeeeee e ees e seeeeseeessseeeeseses e seseeseseeees 2
4 306396 LOCK WASHER, /4" ...t ee e eeeen 2
5 306375 NUT, 17420 ... oo eee e ee e see e eee e ee s eee e 2
6 813997 GROMMET ...t eee e s eee e eee e see e see e eee e 1
7
8
9
10 | 882954 WIRE, 8 GA, (BLACK) .....eeoeeeeeeeeeeeseeeeeeeeeeeeeses e seseese e sseeeseee s ses e seeeeeseess e 5
11 825947 TUBING ..ot see e e es e ee e ee s e s es e es e es e ees e se s eeseseseeeeseee AR
12 | 837297 COVER, KEY HEAD ... eeee e eeee e ee e ees e eeee s seeeeee s esnees 2
13 | 837462 BOOT, BATTERY TERMINAL ......c.eoveeeeeeeeeeeeeeeeeeeeeeeeeeeseeeseee e 12
14 | 837408 DECAL, BATTERY IDENTIFICATION w...ceoeeeeeeeeeeeeeeeeeeeeseseseeses e 1
15 | 836890 (0101 N1\ (03 o) = BEN OSSOSO 1
16 | 836889 HANDLE ...t ee e ee e eee e ee e es e 1
17 | 828247 GROMMET ... ee e ee e e s e ee s ses e e eeee 1
18 | 837322 DECAL .ot e e e st e e eer s 3

Service Parts Manual ::'JOQGCARTPROS



CartPros directs you to the right part using the part
!D(“Hoouw-’ numbers from lhigmanual. Emgr thllapar‘t nugmber [iJ:ro GET ::‘::TED ﬁ, httpSZ//CartPrOS.60m/f.htmI

our search box and it will find the part you are looking for.

ELECTRICAL COMPONENTS

1-INCLUDES ITEMS 2 - 3
3 - INCLUDES ITEM 4

® ®

% Front
of

Vehicle

Page H-1 Service Parts Manual FLACARTPROS
0¥0



DID YOU CartPros directs you to the right part using the part
. r OVJ’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|
K q . our search box and it will find the part you are looking for. HERE

ELECTRICAL COMPONENTS

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 892942 HEADLIGHT SET(ACCESSORY) (1 - INCLUDES ITEMS 2 - 3) ....covvvoeeeeean. 1
2 840854 BRACKET, HEADLIGHT ... seeeeene 1
3 892523 HEADLIGHT (3 - INCLUDES ITEM 4) .....coeoeeeeeeeseeeeeeeeeeeeeeeeeee e, 1
4 840860 BULB, HEADLIGHT ... 1
5 836354 SWITCH, FORWARD / REVERSE ......oeoveeeeeeeeeeseeeeeeeeeeeeeeeeeeeeeeeseeneesn 1
6 886311 SWITCH, IGNITION ... eeeeee e eeeee 1
7 830640 SWITCH, ROCKER .......eveeeeeeeeeeeeeeeesseeseeee e e eeeeeeseseeeeeeeees s ss s eeseee 1
8 841111 GAUGE BATTERY CONDITION........cvooveeeeieeeeeee oo sseeseeeeeeeeeeeeeneeenee s 1
9 120052 WASHER, #10.......eeoeeeeeeeeeeeee e ee e ee e eeeeeeeee s eeeees e ee e ss s ese e 9
10 | 306531 NUT, #10-24 ... ee e e ee e ee e s s eees e 7
11 840496 PANEL, CONTROL - eeeeeeeeeseeeseeeseees e s seeeeeeeeeseeeseessees e ss e see s 1
12 548013 SCREW, TAPPING, 1/4-20 X 1/2" LGi...veeveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
13
14
15
16 | 893142 RESISTOR ..o eeeeeeeeee s e ee e ee e e eee e ee e es e 1
17 | 2703802 CONTACTOR ...t ee e ee e e es s ee e 1
18 | 548910 NUT, /420 ..ot e e e et eeseeeneeene 10
19 800026 BOLT, 1/4-20 X 1 B/4" LG cvorveeeerevereeeeeeeeeeeeeeeeseeeeeeeseeesee s se s eeseseseesseeeseessn 11
20 | 20468-05 SOLENOID ... eeee e s e een e ee e 2
21 840273 BAR, SOLENOID BUS ......emeeieeeeeeeeeeeeeeeeeeeeeeeeeeeeee e eee e eeseeeneeene 2
22 306320 NUT, 5/18 X 24 eeee e ee e ee e eee e eeseeeneeene 4
23 103867 WASHER, 5/18" w....veoeeeeeeeeeeeeeeeeseeeseees e se e eeeeseseeeeeseseseesseeesess e se e sese s eeseesseee 8
24 | 893392 CONTROLLER, SPEED.........cveeeeeeeeeeeeeee e eeeseeeeeeee e s sese e s 1
25 306932 NUT, 5/18-18 ...t eee e ee e ee e se e es e es e 4
26 | 306325 LOCK WASHER, 5/16" .....eeoeeeeeeeveeeeeeeeeeeseeeeeeseessee s eeeeeeseeeseeseeeneeese 4
27 | 306450 BOLT, 5/16-18 X B/4" LG ververeveeeeeeeeeseeeeeeeeeeseeeseeeseeeseeeeseeeeseeeseessesesesseesseess e 4
28 | 885240 HOUR METER ... eeeeeeeeee e e e se e se s eeeeese s es s es e sne s 1
29
30

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part
& () J-j numbers from this manual. Enter the part number into GET STARTED ﬁ, https://CartPros_com/f_html
K, r‘a v . our search box and it will find the part you are looking for. HERE

ELECTRICAL COMPONENTS

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 892676 LIGHT, RED (TAIL LIGHT) ..t 1
32 886425 HORN .ttt ettt st et r e e e e r e e e 1
33 829694 BRACKET, HORN ... s 1
34 800017 SCREW, 1/4-20 X 1" LG ..o 1
35 829780 CIRCUIT BREAKER, 20 AMP ... oo 1
36 800271 SCREW, #10-24 X 1/2" LG ..ottt e 2
37 800587 NUT, #4-40 WITH LOCK WASHER ... oo 2
38 800439 SCREW, #4-40 X 3/4" LG ..o e 2
39 890000 BUZZER ... 1
40 840679 RECTIFIER BRIDGE ........cociiiiiiieeieteee et 1
41 800299 SCREW, #10-24 X 1" LG ..oeii et 3
42 824800 CIRCUIT BREAKER (150 AMP) ... 1

Page H-3 Service Parts Manual FLCARTPROS
0¥0



DID YOU CartPros directs you to the right part using the part
& () J-j numbers from this manual. Enter the part number into GET STARTED ﬁ, https://CartPros_com/f_html
K, r‘a v . our search box and it will find the part you are looking for. HERE

ELECTRICAL COMPONENTS

Service Parts Manual -_:-:oaéc ARTPROS



DID YOU CartPros directs you to the right part using the part
K N OW” numbers from this manual. Enter the part number into GET STARTED
# oursearch box and it will find the part you are looking for. HERE

FORK AND HANDLE BAR

—>» https://CartPros.com/f.html

1-INCLUDES ITEMS 2 - 14
14 - INCLUDES ITEMS 15 - 16
5 \29 31 - INCLUDES ITEMS 32 - 33

34 - INCLUDES ITEM 35

FRONT

OF
VEHICLE %

FRONT WHEEL

Page J-1 Service Parts Manual FLCARTPROS
)



DID YOU CartPros directs you to the right part using the part
& () J-j numbers from this manual. Enter the part number into GET STARTED ﬁ, https://CartPros_com/f_html
K, r‘a v . our search box and it will find the part you are looking for. HERE

FORK AND HANDLE BAR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 884127 FORK COMPLETE (1 - INCLUDES ITEMS 2 = 14).....ociveeeeeeeeeeeeseeeeeeeeseee. 1
2 120177 LOCK WASHER, 3/8" .......oeeeeeeeeeeeeeeeeeeeeseseeseeeeseeeess e ees e seseseeees e eeseseseeee 4
3 306414 BOLT, 3/8 = 16 X 1" LG -rveeeeeeeeeeeeseeeeeeeeseseeseeseseeeesseeses e seeseseseeeseeseseseseeeees 4
4 306562 NUT, B/8 = 16 .o eeeeeeee e eeeeees e eeee e es e see s es s ee e ses e 4
5 306981 WASHER, 3/8" ......oeeeeeeeeeeeeeeeeeeeeeees s eeeseeeeeeeeeee e ees e ees e ees s s ee e ees e eenees 4
6 311396 BOLT, 7/16 = 14 X 2" LGi.eoreeeeeeeeeeeeeeeeeeeseeeeeeeeees e see s ee s 2
7 800293 NUT, 7/16 = 14 oo eeeee e eee e see s se e es e eee e ees e ees e 2
8 805383 SPRING ...t ee e eeee e ses e ee e ees s s ee s seeees 2
9 808969 SPACER ..ottt ee e e 2
10 | 882188 ARM SIDE (RIGHT) c.eooeeeeeeeeeeeeeeee e eeseseseeseeeseeeeeseeees e ses e ee s ses s 1
11 894070 ARM SIDE (LEFT) ¢eoveeeeeeeeeeeeeeseeseseeseeeseseeseseeseseessseesseeess e seseessseesssesesesesens 1
12
13
14 | 884064 FORK (14 - INCLUDES ITEMS 15 = 16) c...rveeeeeeeeereeeeeeeeseeeeseeeseeeeeseeees e 1
15 | 805189 BEARING, FORK ......coveeeeeeeeeeeeeeeeseeseeseseseeeeseeeeseseeeseeseseeseseeeseesseen 1
16 | 807439 GREASE FITTING, 1/4 = 28 ..o 1
17
18
19
20
21 120166 LOCK WASHER, 1/2" ...t eeeeee e ees e seeee e ees s eeeeeee 1
22 | 301988 NUT, 1/2 = 20 eeeeee e e e see e eee e s e ees e 1
23 | 305134 NUT, 7/8 = 14 oot eee e ee e s e e s ee s ees e s e ee s ees e ees e s 2
24 | 551041 WOODRUFF KEY, #6 ........cooveeeeeeeeeeseeeeeeeeeeeeeesseeseseeseeeeseeeseseseseses e eeseeseseesese 2
25
26
27
28
29 | 807472 HAND GRIP ...t eeeeeee e es e ee et e ees e see s see e 2
30 | 831909 1010 1 IO OSSO TS 1

Service Parts Manual ::'JOQGCARTPROS



DID YOU CartPros directs you to the right part using the part
& () J-j numbers from this manual. Enter the part number into GET STARTED ﬁ, https://CartPros_com/f_html
K, r‘a v . our search box and it will find the part you are looking for. HERE

FORK AND HANDLE BAR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 880363 BEARING UPPER (31 - INCLUDES ITEMS 32 - 33)....ccccciiiieeiieee e 1
32 816198 BEARING ...ttt 1
33 807439 GREASE FITTING, 1/4 = 28 s 1
34 880364 BEARING LOWER (34 - INCLUDES ITEM 35).....cccccoiiiiiiiiiieeeeceeeeee 1
35 815695 GREASE FITTING, 10 - 32... i 1
36 885010 HANDLE BAR ... o e e 1
37 840411 NUT, SPINDLE 7/8 = 14 ..o 1
38
39
40 806791 HORN BUTTON ...ttt ettt ettt e 1
41 807290 INSULATOR ...t 1
42 800144 SCREW, # 10 - 16 X 5/8" LG ....coiiiiiiie e 2
43 809069 CLAMP HORN ...ttt 3

Page J-3 Service Parts Manual FLCARTPROS
)



DID YOU CartPros directs you to the right part using the part
. r OVJ’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|
K q . our search box and it will find the part you are looking for. HERE

FORK AND HANDLE BAR

Service Parts Manual %CARTPROS



CartPros directs you to the right part using the part
?(“:ﬁ?lj' W') numbers frem this manual. Enter the part number into GET STARTED ﬁ— https://CartPros_Com/f.html

our search box and it will find the part you are looking for. HERE
FRONT & REAR WHEELS AND TIRES

TIRE 4.80 X 8.00 LOAD RANGE B
OBTAIN LOCALLY

Page K-1 Service Parts Manual FLCARTPROS
)



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED

—>» https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE
FRONT & REAR WHEELS AND TIRES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 824989 WHEEL, 8.00 X 3.75, FOUR BOLT HOLES .......cccoiiiiieee e 1
2 886735 STEM, VALVE ...ttt 1
3 886378 TIRE (LOAD RANGE B), 4.80 X 8.00 ....coeiiiieeiieeeiie et 1
4 805860 NUT L e 1
5 893042 FOAM FILLED ...ttt st 1

Service Parts Manual

24CARTPROS



DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into GET STARTED
# oursearch box and it will find the part you are looking for. HERE

FRONT AXLE, HUB AND BRAKES

—>» https://CartPros.com/f.html

7l
|
|
|
|
- /
- /
Front Fork
Front Fork
Front Wheel 3
4
@&Q 17\ @?@
\ Q
/(@ ’ /Q N
~
{ 17 12
4

|

|

|

1- INCLUDES ITEMS 2 - 24 “
|

|

|

6
&)
O
19 - INCLUDES ITEMS 20 - 21 @
24 - INCLUDES ITEMS 25 - 37 \20
40 - INCLUDES ITEMS 41 - 44 o4
6 Q 18
\ Q 13
O
RO VA
R
1
Page L-1 Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
. r OVJ’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|
K q . our search box and it will find the part you are looking for. HERE

FRONT AXLE, HUB AND BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 887194 FRONT AXLE, HUB, BRAKE COMPLETE (1 - INCLUDES ITEMS 2 - 24) ........ 1
2 887193 AXLE FRONT ..ottt eee e eseees e ee e ee s 1
3 304104 NUT, 5/8 = 18 .o eeeeeeeeeeeeeeeeeeeeeeeee e es s se e eeee e eeeeeeees 2
4 306494 LOCK WASHER, 5/8" ... eee e seeeeeee 2
5 307665 NUT, B/8 = 16 ..o ee e ee e se e eeeees e ee e 1
6 385174 CONE BEARING .....coeeeeeeeeeeeeeeeeeeeeeee e eee e se e se e 2
7
8
9 805030 BRAKE DRUM ......ooeoeeeeeeeeeeeeeseee e eeeeeeeeeseeeseesee e se s 1
10 | 806274 BOLT, WHEEL MOUNT ... veeveeeeeeeeeeeeeeeeeseeeeeeee e ees s seeeeenee 4
11 807630 SEAL ettt ettt e et eeseeeees 2
12 809156 THRUST WASHER.........oeeeeeeeeeeeeeeeeeeeeeeee e e seee e seeeseee e e 1
13 | 809229 SLINGER ... ee e es e se e 2
14
15
16
17 | 832492 WASHER FRONT AXLE .........oeuteeeeeeeeeeeeesseeeseeseeeeeeeeeeeeseeseeeseeseseeess s 2
18 | 836719 NUT oot e e e eeeeee e es s se e se e eeeeseseeereeeees 1
19 876409 HUB ASSEMBLY (19 - INCLUDES ITEMS 20 - 21) cveoeeeeeeeereeeeeeseeeeeeeae. 1
20 | 808088 ROLLER BEARING ... eeeesee e eeseeeee e e 2
21 809268 RING ..ot eeee e es e eer e 2
22
23
24 | 878482 SHIELD & BRAKE SHOES (24 - INCLUDES ITEMS 25 - 37).....cc.ovvveuenne. 1
25 | 304104 NUT, 5/8 = 18 ... eeee e eee e ee e 1
26 | 306319 NUT, B/8 = 24 ..ot es e ee e 2
27 | 306353 LOCK WASHER, 3/8"......oeeeeeeeeeeeeeseeseveeeeeseeeeeeesseeeseeeeseesseesees e 2
28 | 306396 LOCK WASHER, 1/4" ... eee e 2
29 | 306419 BOLT, 1/4 = 20 X 1/2" LG evereeeeeeeeeseeeeeeeeeeeeeeeeeeeeeeeeeesees e eeeeees e 2
30

Service Parts Manual %CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED

—>» https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE
FRONT AXLE, HUB AND BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

31

32 306494 LOCK WASHER, 5/8"......ueeieeieeee ettt 3
33 805441 SPRING ... .o e e e e e e e e e e e e e e e e eaaaaaas 1
34 829348 PN e — i ———————————— 1
35 806761 PIN, ADJUSTMENT ..ot e e 2
36 809252 SNAP RING ...ttt 1
37 878483 SHIELD DUST ...ttt e e e e e e e e e e e e e e e e eeeeeneees 1
38

39

40 886371 WHEEL CYLINDER (40 - INCLUDES ITEMS 41 -44) ...cccooevvviieeeeeens 1
41 811775 WHEEL CYLINDER REPAIR KIT ... 1
42 811794 SCREW, BLEEDER ...ttt e e 1
43 811910 PISTON. .. eaaaa e e s 2
44 811911 SPRING ...t 1
45 887284 BRAKE SHOKE ..... .ot 2
46

47 805860 WHEEL NUT .. 4

Page L-3 Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
. r OVJ’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|
K q . our search box and it will find the part you are looking for. HERE

FRONT AXLE, HUB AND BRAKES

Service Parts Manual %CARTPROS



CartPros directs you to the right part using the part
I;(IH%’ W-, numbers frem this manual. Enter the part number into GET ::::TED ﬁ— httpS://CartPrOS.Com/f.html

our search box and it will find the part you are looking for.

HYDRAULIC LINES AND RELATED PARTS

=1 VEHICLE

P

=22

ﬁg\” [ 18— FRONT
19— [ OF -’
11

Page M-1 Service Parts Manual FLCARTPROS
0¥0



DID YOU CartPros directs you to the right part using the part
. r OVJ’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|
K q . our search box and it will find the part you are looking for. HERE

HYDRAULIC LINES AND RELATED PARTS

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 887364 CYLINDER, MASTER ...t 1
2 831930 TUBE, HYDRAULIC, MASTER CYLINDER TO TEE........cocciiiiiiieiieee e 1
3 820008 FITTING, HYDRAULIC, TEE...... .o e 2
4 831977 TUBE, HYDRAULIC, TEE TO FRONT BRAKE HOSE .........ccciiiiiieeeeeee, 1
5 2703211 TUBE, HYDRAULIC, TEE TO REAR BRAKE HOSE..........cocooiiiieiieieceee 1
6 817938 HOSE, FLEXIBLE, REAR ..ottt 1
7 809137 CLIP, HYDRAULIC FITTING.....ccoiiieei e 1
8 21510-G1 SWITCH, STOPLIGHT ... 1
9
10
11 841354 CYLINDER, WHEEL (SEE WHEEL CYLINDER SECTION FOR

REPLACEMENT PARTS) ... 2
12 831976 TUBE, HYDRAULIC, TEE TO LEFT BRAKE CYLINDER......c.cccooiiiierieieenene 1
13 832584 BRACKET ...ttt ettt sttt et et nn e e er e e e e 1
14 112050 SCREW, 1/4 X 5/8" LGi.....eeeiiiiee et 1
15 831975 TUBE, HYDRAULIC, TEE TO BRAKE LIGHT SWITCH .......ccccoooiiiiiieee, 1
16 826587 FITTING, HYDRAULIC, TEE......c.oi it 1
17 831974 TUBE, HYDRAULIC, TEE TORIGHT BRAKE CYLINDER ......ccccceeiiiniiiicnnenne 1
18 300646 BOLT, 1/4-20 X B/4" LG ...eeeieee ettt 2
19 812445 CLAMP ..t 1
20 832287 BRACKET ...ttt sttt n e e e s 1
21 306396 LOCK WASHER, 1/4" ... e 2
22 306375 NUT, 1/4-20 X 3/4 ..ottt 2
23 814924 CLAMP ..t 1
24
25
26 112050 SCREW, TAPPING ... .ot 1
27 320107 WIRE TIE, 7" (178 MM) ... 1
28 826603 HOSE, FLEXIBLE, 38 1/2", FRONT ......ooiiiiiiieiee e 1
29 809231 GROMMET ... et e e e 1

Service Parts Manual %CARTPROS



DID YOU

CartPros directs you to the right part using the part GET STARTED

K N ow-’ numbers from this manual. Enter the part number into ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE
LIFT OUT BATTERY RACK

KEY

TO 20 AMP
CIRCUIT
BREAKER
(WHITE/BLACK)

TO 36V NEGATIVE
TSR%TEEJ%T BLACK / TO 36V POSITIVE
1 - INCLUDES ITEMS 2 - 3 26
20 - INCLUDES ITEM 21 e “?gé\c“)/)":) w0 T
28 - INCLUDES ITEM 29 E ~
30 - INCLUDES ITEM 31
@

TO "BATT" ON

Q o (RED)

Q @ PART OF MAIN
HARNESS 898340
MODEL ONLY

7

/

6 GA. RED 30 /O
TO NEGATIVE P
BATTERY POST %

6 GA. BLACK
TO NEGATIVE
BATTERY POST

SWITCH

WHITE/BLACK
TO 20 AMP
CIRCUIT BREAKER

T

NEGATIVE
S | T wHITEBLACK FRONT

o QA
VEHICLE

POSITIVE

Page N-1

Service Parts Manual -%360 ARTPROS



DID YOU CartPros directs you to the right part using the part
K N 0 W') numbers from this manual. Enter the part number Ii)r‘:lo GET STARTED —_— https://CartPros_Com/f_htm|

our search box and it will find the part you are looking for. HERE
LIFT OUT BATTERY RACK

TO B AT EXITING HARNESS

TO KEY SWITCH FROM 'B' AT
CONTROLLER
BLACK / WHITE/BLUE CONTROLLER
\' TO BATTERY SIDE |
BLACK JUMPER WIRE " OF MAIN CONNECTOR ﬁ
\ RED g
T\ | BLACK
iREEL \‘ /\m
Q 2 a 47 BLACK
] ()
11
POST #2
BLACK RED BATTERY
CONDITION
o BATTERY METER

CONDITION
/_| ,_l METER

MPER WIRE
45 Q W
/ T~ MEMORY MODULE

46

Service Parts Manual -_:-:oaéc ARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

& numbers from this manual. Enter the part number into ﬁ- htt 3;//CartPros_com/f_htm|
K, r‘a () VJ? our search box and it will find the part you are looking for. HERE p

LIFT OUT BATTERY RACK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
887637 LIFT OUT BATTERY RACK SET ...ttt ee e e 1
1 887197 RACK, BATTERY W/DECALS (1 - INCLUDES ITEMS 2 - 3)...cccoccvvvieeeeiee 2
2 819936 DECAL, WARNING, BATTERY CHARGING ..........cooorriiiccceeeeeee, 2
3 824061 DECAL, LIFT OUT, WARNING ...t e e 2
4 887783 HOLD DOWN, BATTERY ...ttt e e 2
5 800315 WING NUT, 5/16-18.....nniieeeeeee ettt a e 4
6 103867 WASHER, 5/168" ...t e e e e e e e e e e e e e e eeeeeeaees 4
7 818303 SPACER, RUBBER ...ttt taee e e e e e e e s eeee s 4
883078 WIRE, BATTERY CONNECTION ..ottt 5
8 809152 WASHER, SPECIAL ...t e e e e e e 4
9
10
11
12 885278 RECEPTACLE WITH HARDWARE, 50 AMP ......oovviiiiieiieiieeeeeeeeeeee. 2
13 308087 WASHER, #6 ..ottt e e e e e e e e e e e aaaeeeeeeeeeeeaees 4
14 306990 LOCK WASHER, #6 ...coiiiieeei ettt a e e 4
15 302437 NUT, #6-32 ..ot e e e e e e e e e e e e e e e e e e e e reeenrn e anans 4
16 120052 LOCK WASHER, #10 ..o 4
17 306531 NUT, #10-24 ...t e e e e e e e e e e e e e e e ee e eeeees 4
18 308090 WASHER, /4" ..ot e e e eaaaae e 8
19 800059 NUT, 1/4-20, LOCK.....cooiiiiieieieee ettt a e e 4
20 887205 WIRE ASS’Y (50 AMP) (20 - INCLUDES ITEM 21).....cooviiiiieieeeceee e 1
21 825341 PLUG (50 AMP) ...ttt e e e e e e e e s e e e e e e e e e 1
22 313062 SCREW, #6-32 X 1" LGi.ceiieiee ettt e e e e e e e e s e 4
23
24
25
26 303459 SCREW, 1/4-20 X 1 1/2" LG ...ttt e 4
27 306396 LOCK WASHER, 1/4" ...ttt 4
28 887204 WIRE (28 - INCLUDES ITEM 29) ... eeeeeeeeeee e 1
Page N-3 Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

& numbers from this manual. Enter the part number into ﬁ- htt 3;//CartPros_com/f_htm|
K, r‘a () VJ? our search box and it will find the part you are looking for. HERE p

LIFT OUT BATTERY RACK

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
29 822821 PLUG, 175 AMP ... e 1
822904 BUSHING ...t 1
30 884045 WIRE, BATTERY DISCONNECT (30 - INCLUDES ITEM 31)......oceeiieenneee. 2
31 822821 PLUG (175 AMP) ..o 1
822904 BUSHING ... 2
34 800271 SCREW, #10-24" ...ttt 4
35 841821 MOUNT,CONNECTOR BODY ... e 4
36 893557 WIRE ASS’Y, SINGLE ... 2
37 893558 WIRE ASS’Y, SINGLE ..o 1
38
39
40 887819 WIRE, CHARGER RECEPTACLE, BLACK........ccoiiiiieee e 1
41 887818 WIRE, CHARGER RECEPTACLE, RED ......cccoiiiiiieieeee e 1
42 320107 WIRE TIE, 7 e e 6
43
44
45 841851 GAUGE, BATTERY CONDITION METER.......ccoioiiiieiieesee e 1
46 841852 BATTERY, BATTERY CONDITION METER ......ccccooiiiieeee e 1
47 893700 HARNESS, JUMPER CONDITION METER ......ccoiiiiiire e 1

Service Parts Manual

ZLCARTPROS



DID YOU

N 0 W-, numbers from this manual. Enter the part number into
.

CartPros directs you to the right part using the part GET STARTED

—>» https://CartPros.com/f.html

K our search box and it will find the part you are looking for. HERE
PARK BRAKE LEVER

1-INCLUDES ITEM 2

[é)]

/\7

/

TO CLAMP ON
SUPPORT TUBE
15
\g 19>@
14 NG
2B
13 18
1200 |»
\®/©/ g\w
\17

FRONT @
OF

VEHICLE

N
o

Page P-1

Service Parts Manual

24CARTPROS



DID YOU CartPros directs you to the right part using the part
& () J-j numbers from this manual. Enter the part number into GET STARTED ﬁ, https://CartPros_com/f_html
K, r‘a v . our search box and it will find the part you are looking for. HERE

PARK BRAKE LEVER

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 831263 LEVER, PARK BRAKE WITH HARDWARE (1 - INCLUDES ITEM 2)................ 1
2 807472 GRIP, HAND ...t ee e ee e ees s s eenees 1
3 306423 BOLT, 5/16-18 X 1 3/4" LG vveveeeeeeeeeeeeeseeeseeeeeeeeees e sesee e se e eeseses s seseeee 2
4 103867 WASHER, 5/16" .....veeeeeeeeeeeeeeeeeeeeeeee e seeeeee e see e eee s eee s seee e 3
5 306325 LOCK WASHER, 5/16".......oveoeeeeeeeeeeeeeee e seeeee e eeeeeeee e seee s 3
6 306932 NUT, 5/18-T8 ... ee e ees e eee e ses e ees e eee e eees e see s ees e 3
7 306416 BOLT, 5/16-18 X 1" LG -veeoeeeeeeeeeeeeeeeeseeeeeeeeeeeeesseeseseseseeseseessseeesseseseeseseeseseseees 1
8
9
10
11 831540 SPACER ... eeveeeeeeeeeeeeeee e e ee e ses e ses e ses e ee s ee s ee s e s ee s ees e ee s ees e s e eeeees 2
12 | 306375 NUT, 17420 ... e ee e see e ee e es s 1
13 | 306396 LOCK WASHER, /4" ......eoeeeeeeeeeeeeeeeeeeee e eee s see e eses s s 1
14 | 879859 BRACKET, CABLE .........oeeeeeeeeeeeeeeeeee e eeeeeeeeeees e ees e sesee e ee s ees e ses e s 1
15 | 800073 BOLT, CARRIAGE, 3/8-16 X 1 1/4" LGirrveoreeeeeereeeeeeeeseeeseeeseeeeseseeeseeeseeseseeee 1
16 | 120177 LOCK WASHER, B/8"......eoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee s seeeeseeese e ee s 1
17 | 306562 NUT, B/8-16 ..o eeeeeeeeee e ees e ee e ee e eee e eeee e ees e ees s 1
18 | 325380 CLAMP (CABLE) ... eeeeseeeeeeeeee e eeeees s see e see e sesee s ee e 1
19 | 300646 BOLT, 1/4-20 X 3/4" LG rvereveeeeeeeeeeeeeeeeeeeseeeeeeeeseseseseessseseeeesesesesseseseeseseeseseeees 1
20
21
22 | 800331 SCREW, #14A X 3/8" LG w.reeeeeeeeeeeeeeeeeeeeeeeeeeeeee e seeeeeseeees e ees e ses e seseees s senend 1
23 | 831094 PARK BRAKE CABLE ( FRONT) ...coveeeeeeeeeeeeeseeeeseeeseseeseeeeseseeseseseseeees s 1
24 | 829637 BRACKET, PARK BRAKE .......ooveeeeeeeee oo eeeeeeeeeee e see e es e ees e 1
25 | 306320 NUT, 5/18-24 ... ee e see e es e ee e ee e en s ees e 2
26 | 814079 PIN, CLEVIS ... eeeeeeeeeeeeeeeee s see e eeees s eseeseeee e ees e ees e seseseees 1
27 | 306328 PIN, COTTER, 3/32 X 3/4 ..eveoeeeeeeeeeeeeeeeeeseeeeeeeeeeeeeees e seseeseeessses e s s ses e eeseeees 1
28 | 810380 SPRING ... eeee e ee e eee e ee e es e s s eee e ee et s ee e een e 2
29 | 831093 PARK BRAKE CABLE (REAR) .......coreeeeeeeeeeeseeseseseseeseseeseseseeeeseseeeseeeeseeses e 1
30 | 831978 RETAINER CABLE ..ot eeesee e seseeseeeees e ees e see e seeee e ees s 1

Service Parts Manual ::'JOQGCARTPROS



¢¥ - 0¥ SIW3.11 S3ANTONI - 6€
6€ SINFLI SIANTONI - 8€
9€ - 61 SW3LI SIANTONI - 81

—>» https://CartPros.com/f.html

GET STARTED
HERE

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

KNOW?
REAR WHEEL BRAKE

DID YOU

24CARTPROS

Service Parts Manual

Page Q-1




DID YOU CartPros directs you to the right part using the part
& () J-j numbers from this manual. Enter the part number into GET STARTED ﬁ, https://CartPros_com/f_html
K, r‘a v . our search box and it will find the part you are looking for. HERE

REAR WHEEL BRAKE

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 304636 COTTER PIN, 178 X 1 1/8" ..o e 2
2 805843 NUT, 5/8 = 18 ettt 2
3 836674 WASHER . .. e 2
4 805875 KEY e 2
5 805860 WHEEL NUT e s 8
6 806274 BT ..ttt r e e e e 8
7
8
9
10 821152 WHEEL HUB ... s 2
11 805030 BRAKE DRUM ..ottt e 2
12
13
14 306932 NUT, 5/18 = 18 ..ttt ettt 8
15 306325 LOCK WASHER, 5/16".....co it 8
16 810380 SPRING ... e e 2
17
18 886291 SHIELD WITH BRAKE SHOES (18 - INCLUDES ITEMS 19 - 38) ......ccccevvunennee. 1
19 304104 NUT, 5/8 = 18 .ot 1
20 306494 LOCK WASHER, 5/8" .......oo it 1
21 876519 SHIELD DUST ...ttt 1
22 829348 PN L e e 1
23
24
25
26 806761 ADJUSTMENT PIN ... e 2
27 306353 LOCK WASHER, 3/8" ...ttt 2
28 306319 NUT, 3/8 =24 ... e 2
29 306419 BOLT, 1/4 - 20 X 1/2" LGi..ee ittt 2
30 306396 LOCK WASHER, 1/4" ... 2

Service Parts Manual ::'JOQGCARTPROS



DID YOU

CartPros directs you to the right part using the part
B () J-j numbers from this manual. Enter the part number into GET STARTED ﬁ, https://CartPrOS_Com/f_html
K r‘a v & oursearch box and it will find the part you are looking for. HERE

REAR WHEEL BRAKE

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 876732 BRAKE LEVER ... oottt e e e e e e e e e e e e e e 2
32
33
34 805441 SPRING ..ot e e e e e e e e e e e e e e e e e e e e a i aaanees 1
35 887284 BRAKE SHOE WITH LINERS ...t 2
36 809252 RETAINING RING ....cooiiiiiiiiiieeeee e 1
37
38 841354 WHEEL CYLINDER COMPLETE (38 - INCLUDES ITEM 39).........cccvvveeeee. 1
39 841450 WHEEL CYLINDER REPAIR KIT (39 - INCLUDES ITEMS 40 - 42)...... 1
40 811794 SCREW, BLEEDER ...t 1
41 841451 PISTON L.t e e e e e e e e s 1
42 841452 SPRING ..o e e e e e e e e e e aanne 1

Page Q-3 Service Parts Manual

ZLCARTPROS



CartPros directs you to the right part using the part
?{?“3‘;{")" ij numbers from thigmanual. Entgr thpe part nugmber Ii)rflo GET :::L‘TED ﬁ, httpS://CartPros.com/f.htmI

& oursearch box and it will find the part you are looking for.
REAR WHEEL BRAKE

Service Parts Manual -_:-:oaéc ARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into

GETSTARTED _5,_  https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE
REAR WHEEL FRAME & SHOCK ABSORBER

BODY

FRONT
OF
VEHICLE

5—

Page R-1

Service Parts Manual

24CARTPROS



DID YOU CartPros directs you to the right part using the part
. r OVJ’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|
K q . our search box and it will find the part you are looking for. HERE

REAR WHEEL FRAME & SHOCK ABSORBER

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 308332 NUT, 172 = 13t ee e ee e es e 2
2 120166 LOCK WASHER, 1/2" ..o eeeeeeeeeeeeeeeeeeeeeeee e ee s ese e eeeeer e 2
3 876660 RETAINER ...t ee e e eeeee e se e eeeeeeeee s seeesees e es e 2
4 825435 SPRING BUMPER .......oovoeeeeeeeeeeee e eeeeeee e e e ee e se e eeeeeenee 2
5 805437 REAR SPRING .......coveiveeeeeeeeeeeeeeeeeeeeeseeeeeeeeee e se e see e eeeeesee s se e 2
6
7
8
9 825500 CUP WASHER ......oveoeeeeeeeeeeeeeee e eee e s e e ee e se e eesee 4
10 | 823621 BUSHING ..ot eeee e eeeee s eee e eeeee e eseeeeeee oo 2
11 800294 LOCK NUT, 7/16 = 14 w.reeeeeeeeeeeeeeeeeeeeeeeeeeseee e se s seees s seeeneesse 2
12 807332 SHOCK ABSORBER..........coeeieeeveeeeeeeeeeeee e eeeeseeeeesee s s se e eeeeeeeess e sne s 1
13
14
15
16
17 | 306835 BOLT, 3/8 - 16 X 1 1/4" LG .o eeeeeeee e ee e es e 4
18 | 306981 WASHER, 3/8" ... eeeeeeeeeeeeeee e seeee e eeeeee s eeeeee s eseeeseee st s 4
19 887782 RETAINER ..ot eeeeeeeeeseeeseee s se e es e se e e e ee s s eeseeeseeseeeseees e 2
20 120177 LOCK WASHER, B/8"......eveoveeeeeeeeeeeeeeeeeeeeeeee e se s eseeee e es e 4
21 306562 NUT, B/8 = 16 eeeeeeeeeeeeeeeeeee e ee e ee e e e ese s ees e eneesn e 4
22 816667 RUBBER BUSHING .......coeeeeeieeeeeeeeeeeeseeeseeeseeesess s eese e eeseese s 2
23 | 887196 FRAME ...t e e e s et ee e e s e ee e e ee s eeseeeseees e s eeeseees e 1

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into GET STARTED
# oursearch box and it will find the part you are looking for. HERE

SEATING

—>» https://CartPros.com/f.html

Front
of
Vehicle

Page S-1 Service Parts Manual FLCARTPROS
)



DID YOU CartPros directs you to the right part using the part
& () J-j numbers from this manual. Enter the part number into GET STARTED ﬁ, https://CartPros_com/f_html
K, r‘a v . our search box and it will find the part you are looking for. HERE

SEATING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 198057 SEAT oottt ee ettt ee e 1
2 831188 SEAT ADJUSTER (RIGHT) ...ceeoeeeeeeeeeee e eeeeeeeeeeeeeeees e ees e ees s seseeee e eneees 1
3 831187 SEAT ADJUSTER (LEFT) cververeeerereeseeeeseseeseeeeseeeeeseeesseeeeseeeeseessseeseseessseesseeeneees 1
4 158135-01 SEAT SWITCH ..o ese e ee e es e ses s 1
5 831053 SPACER ...t eeeeeee et ee e eee e ee e ee et ee e e e eee e er e 8
6 306325 LOCK WASHER, 5/16" ......oeeoeeeeeeeeeeeeeee e eeeeeseeeees s eee e see s ee s ees s 4
7 548901 BOLT, .31 = 18 X 1/2" LG coerreeeeeeeeeeeeesee e seeeeeeeeeseeeees e eeeeesee e seeee e s ees e ses s 4
8 548013 SCREW, 1/4-20 X 1 3/4" LG w.rveoeeeeeeeeeeeeeeee e eeeeeeeesseeee e ses s 1
9
10
11 810446 GROMMET ...t eeeeeeeeeeeeeeee e ses e e e eeseees s ees s eeseeees e ses e seseseseeees e sesens 1
12 | 7156 TRIM BLACK - es e se e eee e see e AR
13 | 887777 SEAT PANEL ..o ees s ee s es e ees e ees e ses e seseeeeeeees s 1
14 | 832156 DECAL (WIRING).....eeoveeeeeeeeeeeeeeeseeeeseeeeeeseseeseeeesseeeeseeees e eeseeses s seseese e 1
15 | 819936 DECAL (WARNING) ..o eeeeeeeeeeeeeeeeseeseseesee e ses e seseesseeeesees e ses e seseeseseeees 1
16
17 | 800215 BOLT, # 10 = 24 X 5/8" LG +.veeeeeereeeeeeeeeeeeeeeeseeeeeeeseseseeee s ses s 6
18 | 308089 WASHER, # 10.....eoceeeeeeeeeeeeeees e ee e seseeeeeeeeeseee e ses e eeee e se e ees e ses e seseeee e 6
19 | 814924 CLAMP ...t e e ee s e eee e se s eeseses e ees e ee s eese 3
20
21 120052 LOCK WASHER, # 10......eeeeeeeeeeeeeeee e eee e ees e see e seeeees e ses e ses e eeseeee 6
22 | 306531 NUT, # 10 = 24 ..o es e e ees e 6
23 | 103867 WASHER, 5/16" ...oveeeveeeeereeeeseseeeeeeseeeessseeeesese s seseeesseesseeeseseeesseseseeseseeeseeessse 4
24 | 306325 LOCK WASHER, 5/16" ......eveoeeeeeeeeee e eeee e eee s see e es e ses e 4
25 | 306932 NUT, 5/16 = 18 ceeeeeeeeeeeeeeeeeeeeeeeeeese s eee e eeees e ee s seeee s eer s eneees 4

Service Parts Manual ::'JOQGCARTPROS



DID YOU CartPros directs you to the right part using the part

K N 0 W-, numbers from this manual. Enter the part number into GET STARTED ﬁ— https://CartPros.com/f.htmI

our search box and it will find the part you are looking for. HERE
SPEED CONTROL PEDAL

Front

® ...
‘ Vehicle

@ 1 - INCLUDES ITEMS 2 - 22

Page T-1

Service Parts Manual

24CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED

—>» https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE
SPEED CONTROL PEDAL

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 897184 SPEED CONTROL ASSEMBLY (1 - INCLUDES ITEMS 2 -22) .......cccccuveunenee. 1
2 897183 BRACKET, SPEED CONTROL MOUNT ......cooiiiiiieiiiecie e 1
3 840494 BEARING, FLANGED ... 2
4 548478 SPACER ... s 3
5 833104 RETAINING RING ... e 1
6
7
8
9
10 840435 TORSION SPRING ... .coitiiitiiitie ittt 1
11 897182 SPEED CONTROL ARM ...ttt 1
12 800225 SCREW, SET, #10-24 X 1/4" LG...oeriiiee e 1
13 800587 NUT (WITH LOCK WASHER), #4-40 ......ccccoieiiieieeeeere e 2
14 829754 SWITCH ..t et 1
15 316056 SCREW, #6-32 X 3/4" LGi....eeeiirie e s 2
16
17
18
19 4119768 POTENTIOMETER, 30 DEG. ....coctiii e 1
20 869184 BRACKET, POT MOUNT ...t 1
21 805421 INDEX SPRING ...ttt e e 1
22 840688 T A B e e e 1
23
24
25
26 800557 BOLT, CARRIAGE, 5/16-18 X 3/4" LG.....coiiiiiiiiie e 4
27 548911 LOCK NUT, 5/168-18 ...ttt 4
28 840419 SPEED CONTROL PEDAL ..ottt 1

Service Parts Manual

24CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED
bers fi thi l. E hi ber i :
KN OW 2 s e e e areoaug . WERE > phitbs://Cartbros.comythtml
2 ~_
3 |
33 - INCLUDES ITEM 34 4\\\\§
35 - INCLUDES ITEMS 36 - 37 5 \\\\ﬁ
T~
S
6
—&

SEAT

21

s
NRX:]
Q REF.
44 g3 16||_~ FORK SPINDLE
Z /@\ No (FORK PART NO. 884064)
e 43
o

T~
18— ‘ 16
14\@\ ——15
N ‘@ S

N o—14
/\‘o\‘ 17

BODY

FRONT
OF
VEHICLE

a

Page U-1

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
& () J-j numbers from this manual. Enter the part number into GET STARTED ﬁ, https://CartPros_com/f_html
K, r‘a v . our search box and it will find the part you are looking for. HERE

STEERING KIT

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
885009 STEERING SET, COMPLETE .....cooiiiiiiiiie et 1
1 892228 WHEEL, STEERING........oiiiiiiie e 1
2 833903 BUTTON, HORN.....coe e 1
3 825370 SPRING, HORN.. ..o 2
4 825369 INSULATOR, HORN .......ooiiiiiieiiieie e 1
5 816652 NUT, HORN BUTTON ..ottt e 1
6 311496 WASHER, 5/8" ... e 1
7
8
9
10 826736 SHIELD, STEERING SHAFT ..ot 1
828380 INSULATION TUBING, 25’(7.6M).......ooiiiiiiieieieieeeeere e AR
11 831909 BOOT . e e 1
12 832555 HOUSING, UPPER ... .oiiiiiiit ettt 1
13 302030 BOLT, 1/4-20 X 1 1/4" LGi..eeeiieeee e 3
14 306396 LOCK WASHER, 1/4" ... 7
15 306832 BOLT, 1/4-20 X 2" LGi...oe ettt 4
16 800612 NUT, 7/18-20 ..ottt sttt 2
17 816449 KNURLED WASHER ......oo i 2
18
19
20
21 800022 BOLT, #10-24 X 3/8" LG....eoeiieieeeeee e 2
807035 TERMINAL ..o 1
22 816455 RETAINING RING ...t 1
23 816456 BALL BEARING ... .o s 1
24 816447 RETAINING RING ... 1
25 816660 SHAFT, PINION GEAR.......ooiiiieie e 1
26 816446 SHIM .. e 2
27 883317 BOLT, IDLER ADJUSTING........ooiiiiiiiie e 1

Service Parts Manual ::'JOQGCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

& numbers from this manual. Enter the part number into ﬁ- htt 3;//CartPros_com/f_htm|
K, r‘a () VJ? our search box and it will find the part you are looking for. HERE p

STEERING KIT

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
28 830168 GEAR, CLUSTER ... .ottt e e e e ae s 1
29
30
31
32
33 886913 GEAR DRIVEN (33 - INCLUDES ITEM 34).....coviiiiiiiiee et 1
34 310546 PIN, ROLL, 1/2 X 1 1/2. e 1
35 833182 HOUSING, LOWER (35 - INCLUDES ITEMS 36 - 37) ..ccccooeeeeeceeieeeeeeee 1
36 830370 BUSHING ..ottt e e e e e e e e e re e e aaaa s 1
37 515511 BUSHING ...ttt 1
38 823932 PLATE, RETANER ..o e e e 1
39 306325 LOCK WASHER, 5/16" ...ttt e e e 2
40 306322 BOLT, 5/18-18 X 7/8" LG ...ttt e e 2
41
42 302600 BOLT, 3/8-16 X 1 1/2" LG evveeeeeeeeeeeeeseeeeeeeeeseeeeeeeeeseeeesess s seeeeesee 3
43 306981 WASHER, 3/8" ... e e e e e e e e e e e e e e e 6
44 825493 SUPPORT HOUSING (LEFT).....uuiiiiieiiieeeee et 1
45 120177 LOCK WASHER, 3/8" ...t 4
46 306835 BOLT, 3/8-16 X 1 1/4" LGi.....cce et 1
47 825492 SUPPORT HOUSING (RIGHT) ...uuviiiiiiiiieiee e 1
48 808935 SPACER ... e e e e e e eas 1

Page U-3 Service Parts Manual

24CARTPROS



DID YOU CartPros directs you to the right part using the part
& () J-j numbers from this manual. Enter the part number into GET STARTED ﬁ, https://CartPros_com/f_html
K, r‘a v . our search box and it will find the part you are looking for. HERE

STEERING KIT

Service Parts Manual -_:-:oaéc ARTPROS



—3p https://CartPros.com/f.html

GET STARTED

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

KNOW?

DID YOU

Ad3L1ON SS3TNN 091 .68
SSANAUVH NIVIN NI ONIKIM 11V

LLE3BE

i HOLIMS AIN
100088 A lhe
51908 1h90E8 w3zzna Nowaaan RETEN h9E9E8
52h886 NoLLng HOLIMS ONINNVM nLiva NOILIGNOD HOLIMS 999528 10-561951 h88266 00868
HOLIMS LHOIMOLS AV HOLIMS 1v3S AV 10d VIDUVHD

N¥OH NOH 1HOINAavaH EE-ENLEL] A¥3Lwva NOILO3NIa

®

86Eh 88 MOTIFAY

mmu H i \%g
i 0

(0

P
A
@)

L

e

T::l

)
g
e

¥
AdOW 133HM N
ONIRITIALS WO o
NOILOINNOD N¥OH

919268

AHOIMIVL
wm—eJ
=
xaLan HAOH
091628 5L90NS
UIMVIAE LINDAUID LEIEINReE}}
dv 0z 3oanis
£3535 6
LHOIMavaH 6388 M
\ L)
H _
oI TYNOILHO u mm -_— ué =
+ + + = - 1 v 5
19 1 [ - - =] U@@ L
- |Q - | O o e
1+ /+ / 1 o o7 3
/ 1 iss ey N Vllw@ = U-p S
;. N9E 1 o3 oz 1 ! _ ,wr;, N .
; % “ - = % = - / .
) B B e = s9-93n02 3918
© z@%*a 18 % It 1 . “ I o) _M :,:U z
+ =+ (O +© I siova 1noLan D) °1
, 1 n;:,&l_ ﬁvw £91268
1 Ll |0 0]=o— ¥ITI0HLNOD
1 / §hgg g g — " m—
° ) . 5
) A M s 5 & &= =3
" o 1 - /Wwv J;i:y @Iﬁ@". © o #9288

. 7 EE6268 L/
. 008h2 8 aers” ™~ 2 Uhe
£0EE6 8 CENVELEINTILITE FINSEE!] LOYL DD NIYW

1O3NNOOSIa
M2IND TYNOILJO

Z%CARTPROS



—3p https://CartPros.com/f.html

GET STARTED
HERE

Z%CARTPROS

L HIN

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

CartPros directs you to the right part using the part

KNOW?

DID YOU

(Wog) L Ko iy ARl
mw:._u:
av3aH 1S '+ ¥R
> 1
AD
N o
d v 3
O o 14
HOLIMS |/ Y
H wondivea \° \° [ | | (|1 | ¢+ Al o
1
v oV L
HDLIMS - :
._ 1HONAvaH — !
4 i
1
A HDLIMS NOILD3dId 1 04y MY 04
Y
3
wH
HOLIMS 1v3S LEMAELL
< dWY 02 1 .
AV134 DV _ Loyl NOD NIV
/ 00—
YIADAVHI F ] 'ERLERL]
|—.+.t 4 Y 02l
+f -4 914

2y +4 -4 d b hd PLLd
s3n3iiva CW3d o dld hld

YITTOULNOD




DID YOU CartPros directs you to the right part using the part
w, numbers from this manual. Enter the part number into GET STARTED
& oursearch boxand it will find the part you are looking for. HERE

— https://CartPros.com/f.html

Z%CARTPROS



CartPros directs you to the right part using the part
- YBOUW’ numbers frem this manual. Enter the part number into GET STARTED — https://CartPros.com/f.html
& oursearch boxand it will find the part you are looking for. HERE

CUSHNMNIAN

A Textron Company

e
o
7
S
Far
E o
7
#
“u

NGV N NN Y

E-Z-GO Division of Textron, Inc.,
1451 Marvin Griffin Road, Augusta, Georgia USA 30906-3852

TO CONTACT US...

North America:

Technical Assistance & Warranty Phone: 1-800-774-3946, FAX: 1-800-448-8124

Service Parts Phone: 1-888-GET-E-Z-GO (1-888-438-3946), FAX: 1-800-752-6175

International: Phone: 001-706-798-4311, FAX: 001-706-771-4609

Certified IS0 2001 /150 14001 by

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron, Inc.

Technical Communications Department

Z%CARTPROS



	SERVICE PARTS MANUAL
	ELECTRIC POWERED UTILITY VEHICLES
	TUG
	STARTING MODEL YEAR 2006+
	1. WHEN THE PART NUMBER IS NOT KNOWN
	2. IF YOU KNOW THE PART NUMBER



	HOW TO USE THE SERVICE PARTS MANUAL
	ILLUSTRATED PARTS BREAKDOWN
	BATTERY CHARGER
	1 893090 CHARGER, COMPLETE, MODEL 17670, 25 AMP, 120 VAC, 60 HZ 1
	(1 - INCLUDES ITEMS 2-13)
	2 * CASE, LESTER NO. 24189S 1
	3 * TRANSFORMER, LESTER NO. 17745S 1
	4 822048 BUSHING, A.C. CORD 1
	5 883844 FUSE 1
	6
	7
	8
	9 886435 HEATSINK WITH DIODES 1
	10 892893 RELAY 1
	11 823749 CAPACITOR, 6.0 MFD. 1
	12 883216 A.C. CORDSET 1
	13 893364 TIMER 1
	14 800026 SCREW, 1/4-20 X 3/4" LG 4
	15 308090 WASHER, 1/4" 4

	BATTERY RACK & HOLD DOWNS
	1 893147 RACK, BATTERY 1
	2 806954 ’J’ BOLT 2
	3 840695 BATTERY HOLD DOWN 2
	4 818303 SPACER, RUBBER 2
	5 809152 WASHER, 11/32" 2
	6
	7
	8 103867 WASHER, 11/32" 2
	9 306325 LOCK WASHER, 5/16" 2
	10 800315 WING NUT, 5/16-18 2
	11 883078 WIRE 10" 5

	BODY
	1 887192 BODY & FRAME, COMPLETE WITH SPINDLE BEARING AND DECALS 1
	2 831938 DECK, REAR 1
	3 887921 COVER, MASTER CYLINDER 1
	4 800026 SCREW, 1/4-20 X 3/4" LG 6
	5 869138 BEARING 1
	6 829997 GROMMET 2
	7 800279 NUT, 1/4-20 4
	8
	9
	10
	11 841366 GUARD, ACCELERATOR PEDAL 1
	12 306396 LOCK WASHER, 1/4" 2
	13 306375 NUT, 1/4-20 2
	14 821606 GROMMET 1
	15 831443 NAMEPLATE, CUSHMAN 1
	16 825153 PINTLE HITCH 1
	17
	18
	19 822829 HITCH PLATE 1
	20
	21
	22 819936 DECAL, BATTERY CHARGING 2
	23 824061 DECAL, WARNING 1
	24 830982 DECAL, TOWING, WARNING 1
	25 825394 DECAL, INTERLOCK 1
	26 821071 DECAL, NOTICE 1
	27 832135 DECAL, WARNING 1
	28 825622 DECAL, BRAKE FLUID, WARNING 1

	BRAKE - MASTER CYLINDER
	1 887364 CYLINDER, MASTER (1 - INCLUDES ITEM 2) 1
	2 836873 SHIM AR
	3 306932 NUT, 5/16-18 6
	4 306325 LOCK WASHER, 5/16" 6
	5 306435 BOLT, 5/16-18 X 1 1/4" LG 2
	6 805444 SPRING, BRAKE PEDAL RETURN 1
	7
	8
	9
	10 306328 PIN, COTTER, 3/32 X 3/4 1
	11 103867 WASHER, 5/16" 1
	12 806714 PIN, CLEVIS 1
	13 306414 BOLT, 3/8-16 X 1" LG 1
	14 810152 COVER, BRAKE PEDAL 1
	15 875212 PEDAL, BRAKE 1
	16
	17
	18 306562 NUT, 3/8-16 1
	19 120177 LOCK WASHER, 3/8 1
	20 810149 BUMPER, RUBBER 1
	21 887771 BRAKE PEDAL & BUSHING (21 - INCLUDES ITEM 22) 1
	22 807439 FITTING, LUBRICATION 1
	23 306416 BOLT, 5/16-18 X 1" LG 4

	DIFFERENTIAL
	1 887996 DIFFERENTIAL, COMPLETE (1 - INCLUDES ITEMS 2 - 72) 1
	2 883436 HOUSING, RIGHT 1
	3 880639 HOUSING, LEFT 1
	4 806251 BOLT, SPECIAL LG 8
	5 827486 VALVE, BREATHER 1
	6 800290 NUT, 5/16-18, LOCK 6
	7 103867 WASHER, 5/16" 5
	8 304055 BOLT, 5/16-18 X 1 3/8" LG 6
	9 816046 TAG, RATIO (15.67:1) 1
	10 800356 PLUG, FILLER DRAIN 2
	11
	12
	13
	14 880986 WORM, WITH BEARING & SLINGER (14 - INCLUDES ITEMS 15 - 16) 1
	15 814475 BEARING CONE, ROLLER 2
	16 886706 SLINGER SET, OIL 1
	17 814476 CUP, ROLLER BEARING 2
	18 814465 GASKET 2
	19 814226 RETAINER, BEARING 1
	20 812335 SEAL 2
	21
	22
	23
	24
	25 551094 BOLT, 3/8-16 X 1 3/4" LG 4
	26 120177 LOCK WASHER, 3/8" 4
	27 814466 SHIM, .005 AR
	28 814467 SHIM, .010 AR
	29 814468 SHIM, .030 AR
	30 816515 SHIM, .003 AR
	31 815597 PULLEY (140 MM) 1
	32 829455 HUB, REAR 1
	33 816446 WASHER, SPECIAL 1
	34 306982 WASHER, 7/16" 1
	35 303269 LOCK WASHER, 7/16" 1
	36 306838 BOLT, 7/16-14 X 1" LG 1
	37 809180 WASHER 1
	38 800198 CONE LOCK NUT, 1/2-20 2
	39
	40 814474 CUP, ROLLER BEARING 2
	41 805320 SHIM, .005 AR
	42 805321 SHIM, .010 AR
	43 805322 SHIM, .030 AR
	44 306325 LOCK WASHER, 5/16" 8
	45 306932 NUT, 5/16-18 8
	46 882052 AXLE, LEFT, 15 7/8" (403 MM) (46 - INCLUDES ITEM 47) 1
	47 814473 BEARING CONE, ROLLER 1
	48 814477 SEAL, REAR AXLE 2
	49 883422 AXLE, RIGHT, 14 9/16" (370 MM) (49 - INCLUDES ITEM 50) 1
	50 814473 BEARING CONE, ROLLER 1
	51
	52
	53 880176 GEAR CARRIER, (15.67:1 RATIO) (53 - INCLUDES ITEMS 54 - 66) 1
	54 386767 BEARING CONE, CARRIER 2
	55 HOUSING, CARRIER 1
	56 816038 GEAR, WORM (15.67:1 RATIO) 1
	57 816824 PLATE, LOCKING 2
	58 816823 PLATE, RETAINER 2
	59 306555 BOLT, 5/16-18 X 3/4" LG 2
	60 842093 GEAR, AXLE SHAFT 2
	61 814484 SPACER 1
	62 816825 SHAFT, DIFFERENTIAL GEAR 4
	63 842094 GEAR, DIFFERENTIAL PLANET 4
	64 814483 SPACER 4
	65 815794 PLATE, LOCKING 3
	66 306835 BOLT, SPECIAL LG 6
	67
	68
	69 320122 CUP, ROLLER BEARING 2
	70 814469 SHIM, .003 AR
	71 814470 SHIM, .005 AR
	72 814471 SHIM, .010 AR
	73 808303 GASKET, BEARING 2
	74 879476 SEAL & RETAINER (74 - INCLUDES ITEM 75) 2
	75 814488 SEAL, BEARING 1
	76 836674 WASHER, SPECIAL 2
	77 805843 NUT, 5/8-18, CASTLE 2
	78 304636 PIN, COTTER, 1/8 X 1 1/8 2
	79 809180 WASHER, SPECIAL 1
	80 800198 NUT, 1/2-20, CONELOCK 1
	81 805875 KEY, HUB 2

	DRIVE MOTOR
	1 887778 MOUNTING PLATE 1
	2 306416 BOLT, 5/16 - 18 X 1" LG 4
	3 103867 WASHER, 5/16" 8
	4 551041 KEY, WOODRUFF # 6 1
	5 304364 NUT, 7/16 - 14 8
	6
	7
	8
	9
	10 2702117 BOLT, 3/8 - 16 X 2" LG 2
	11 306982 WASHER, 7/16" 8
	12 306325 LOCK WASHER, 5/16" 4
	13 306932 NUT, 5 - 16 - 18 4
	14 815558 ADJUSTING ROD 2
	15
	16
	17
	18 306414 BOLT, 3/8 - 16 X1" LG 2
	19 303269 LOCK WASHER, 7/16" 4
	20 306981 WASHER, 3/8" 2
	21 120177 LOCK WASHER, 3/8" 2
	22 306562 NUT, 3/8 - 16 2
	23 881759 BRACKET 1
	24
	25
	26 311397 BOLT, 7/16 - 14 X 3" LG 4
	27 880093 SUPPORT MOUNT 1
	28 800292 NUT, CENTRE LOCK, 3/8 - 16 2
	29 883921 V-BELT SET (3) 1
	30 800198 NUT, CONE LOCK, 1/2 - 20 2
	31 815582 PULLEY, 4 1/2" O.D (114 MM) 1
	32
	33
	34
	35
	36
	37 885535 MOTOR, 3 HP (37 - INCLUDES ITEMS 38 - 60) 1
	38 306932 NUT, 5/16 - 18 8
	39 824713 WASHER 4
	40 824718 WASHER, INSULATING 4
	41 824711 BUSHING 4
	42
	43
	44 824710 WASHER, INSULATING 5
	45 886026 BRUSH 2
	46 * BOLT POLE PIECE 1
	47 * BRUSH & SPRINGS 1
	48 824754 BRUSH SPRING 4
	49 823023 BOLT, HOLDER 2
	50 * BOLT, POLE 8
	51 * BOLT CLAMP 2
	52
	53 * BOLT MOTOR CLAMP 2
	54 * WASHER SPRING 2
	55 * SPACER 1
	56 * SHIM AR
	57 826681 BEARING PULLEY 1
	58 836253 ARMATURE 1
	59 832498 BEARING COMMUTATOR 1
	60 889712 FIELD COIL 1

	EC CONVERSION KIT
	1 891657 CONNECTOR, 36V, COMPLETE 1
	2 891693 CONNECTOR, BATTERY 36V, EC 1
	3 800024 BOLT, 1/4-20 X 1 1/2" LG 2
	4 306396 LOCK WASHER, 1/4" 2
	5 306375 NUT, 1/4-20 2
	6 813997 GROMMET 1
	7
	8
	9
	10 882954 WIRE, 6 GA, (BLACK) 5
	11 825947 TUBING AR
	12 837297 COVER, KEY HEAD 2
	13 837462 BOOT, BATTERY TERMINAL 12
	14 837408 DECAL, BATTERY IDENTIFICATION 1
	15 836890 CONNECTOR 1
	16 836889 HANDLE 1
	17 828247 GROMMET 1
	18 837322 DECAL 3

	ELECTRICAL COMPONENTS
	1 892942 HEADLIGHT SET(ACCESSORY) (1 - INCLUDES ITEMS 2 - 3) 1
	2 840854 BRACKET, HEADLIGHT 1
	3 892523 HEADLIGHT (3 - INCLUDES ITEM 4) 1
	4 840860 BULB, HEADLIGHT 1
	5 836354 SWITCH, FORWARD / REVERSE 1
	6 886311 SWITCH, IGNITION 1
	7 830640 SWITCH, ROCKER 1
	8 841111 GAUGE BATTERY CONDITION 1
	9 120052 WASHER, #10 9
	10 306531 NUT, #10-24 7
	11 840496 PANEL, CONTROL 1
	12 548013 SCREW, TAPPING, 1/4-20 X 1/2" LG 2
	13
	14
	15
	16 893142 RESISTOR 1
	17 2703802 CONTACTOR 1
	18 548910 NUT, 1/4-20 10
	19 800026 BOLT, 1/4-20 X 1 3/4" LG 11
	20 20468-05 SOLENOID 2
	21 840273 BAR, SOLENOID BUS 2
	22 306320 NUT, 5/16 X 24 4
	23 103867 WASHER, 5/16" 8
	24 893392 CONTROLLER, SPEED 1
	25 306932 NUT, 5/16-18 4
	26 306325 LOCK WASHER, 5/16" 4
	27 306450 BOLT, 5/16-18 X 3/4" LG 4
	28 885240 HOUR METER 1
	29
	30
	31 892676 LIGHT, RED (TAIL LIGHT) 1
	32 886425 HORN 1
	33 829694 BRACKET, HORN 1
	34 800017 SCREW, 1/4-20 X 1" LG 1
	35 829780 CIRCUIT BREAKER, 20 AMP 1
	36 800271 SCREW, #10-24 X 1/2" LG 2
	37 800587 NUT, #4-40 WITH LOCK WASHER 2
	38 800439 SCREW, #4-40 X 3/4" LG 2
	39 890000 BUZZER 1
	40 840679 RECTIFIER BRIDGE 1
	41 800299 SCREW, #10-24 X 1" LG 3
	42 824800 CIRCUIT BREAKER (150 AMP) 1

	FORK AND HANDLE BAR
	1 884127 FORK COMPLETE (1 - INCLUDES ITEMS 2 - 14) 1
	2 120177 LOCK WASHER, 3/8" 4
	3 306414 BOLT, 3/8 - 16 X 1" LG 4
	4 306562 NUT, 3/8 - 16 4
	5 306981 WASHER, 3/8" 4
	6 311396 BOLT, 7/16 - 14 X 2" LG 2
	7 800293 NUT, 7/16 - 14 2
	8 805383 SPRING 2
	9 808969 SPACER 2
	10 882188 ARM SIDE (RIGHT) 1
	11 894070 ARM SIDE (LEFT) 1
	12
	13
	14 884064 FORK (14 - INCLUDES ITEMS 15 - 16) 1
	15 805189 BEARING, FORK 1
	16 807439 GREASE FITTING, 1/4 - 28 1
	17
	18
	19
	20
	21 120166 LOCK WASHER, 1/2" 1
	22 301988 NUT, 1/2 - 20 1
	23 305134 NUT, 7/8 - 14 2
	24 551041 WOODRUFF KEY, #6 2
	25
	26
	27
	28
	29 807472 HAND GRIP 2
	30 831909 BOOT 1
	31 880363 BEARING UPPER (31 - INCLUDES ITEMS 32 - 33) 1
	32 816198 BEARING 1
	33 807439 GREASE FITTING, 1/4 - 28 1
	34 880364 BEARING LOWER (34 - INCLUDES ITEM 35) 1
	35 815695 GREASE FITTING, 10 - 32 1
	36 885010 HANDLE BAR 1
	37 840411 NUT, SPINDLE 7/8 - 14 1
	38
	39
	40 806791 HORN BUTTON 1
	41 807290 INSULATOR 1
	42 800144 SCREW, # 10 - 16 X 5/8" LG 2
	43 809069 CLAMP HORN 3

	FRONT & REAR WHEELS AND TIRES
	1 824989 WHEEL, 8.00 X 3.75, FOUR BOLT HOLES 1
	2 886735 STEM, VALVE 1
	3 886378 TIRE (LOAD RANGE B), 4.80 X 8.00 1
	4 805860 NUT 1
	5 893042 FOAM FILLED 1
	1 887194 FRONT AXLE, HUB, BRAKE COMPLETE (1 - INCLUDES ITEMS 2 - 24) 1
	2 887193 AXLE FRONT 1
	3 304104 NUT, 5/8 - 18 2
	4 306494 LOCK WASHER, 5/8" 2
	5 307665 NUT, 3/8 - 16 1
	6 385174 CONE BEARING 2
	7
	8
	9 805030 BRAKE DRUM 1
	10 806274 BOLT, WHEEL MOUNT 4
	11 807630 SEAL 2
	12 809156 THRUST WASHER 1
	13 809229 SLINGER 2
	14
	15
	16
	17 832492 WASHER FRONT AXLE 2
	18 836719 NUT 1
	19 876409 HUB ASSEMBLY (19 - INCLUDES ITEMS 20 - 21) 1
	20 808088 ROLLER BEARING 2
	21 809268 RING 2
	22
	23
	24 878482 SHIELD & BRAKE SHOES (24 - INCLUDES ITEMS 25 - 37) 1
	25 304104 NUT, 5/8 - 18 1
	26 306319 NUT, 3/8 - 24 2
	27 306353 LOCK WASHER, 3/8" 2
	28 306396 LOCK WASHER, 1/4" 2
	29 306419 BOLT, 1/4 - 20 X 1/2" LG 2
	30
	31
	32 306494 LOCK WASHER, 5/8" 3
	33 805441 SPRING 1
	34 829348 PIN 1
	35 806761 PIN, ADJUSTMENT 2
	36 809252 SNAP RING 1
	37 878483 SHIELD DUST 1
	38
	39
	40 886371 WHEEL CYLINDER (40 - INCLUDES ITEMS 41 - 44) 1
	41 811775 WHEEL CYLINDER REPAIR KIT 1
	42 811794 SCREW, BLEEDER 1
	43 811910 PISTON 2
	44 811911 SPRING 1
	45 887284 BRAKE SHOE 2
	46
	47 805860 WHEEL NUT 4

	HYDRAULIC LINES AND RELATED PARTS
	1 887364 CYLINDER, MASTER 1
	2 831930 TUBE, HYDRAULIC, MASTER CYLINDER TO TEE 1
	3 820008 FITTING, HYDRAULIC, TEE 2
	4 831977 TUBE, HYDRAULIC, TEE TO FRONT BRAKE HOSE 1
	5 2703211 TUBE, HYDRAULIC, TEE TO REAR BRAKE HOSE 1
	6 817938 HOSE, FLEXIBLE, REAR 1
	7 809137 CLIP, HYDRAULIC FITTING 1
	8 21510-G1 SWITCH, STOPLIGHT 1
	9
	10
	11 841354 CYLINDER, WHEEL (SEE WHEEL CYLINDER SECTION FOR
	REPLACEMENT PARTS) 2
	12 831976 TUBE, HYDRAULIC, TEE TO LEFT BRAKE CYLINDER 1
	13 832584 BRACKET 1
	14 112050 SCREW, 1/4 X 5/8" LG 1
	15 831975 TUBE, HYDRAULIC, TEE TO BRAKE LIGHT SWITCH 1
	16 826587 FITTING, HYDRAULIC, TEE 1
	17 831974 TUBE, HYDRAULIC, TEE TORIGHT BRAKE CYLINDER 1
	18 300646 BOLT, 1/4-20 X 3/4" LG 2
	19 812445 CLAMP 1
	20 832287 BRACKET 1
	21 306396 LOCK WASHER, 1/4" 2
	22 306375 NUT, 1/4-20 X 3/4 2
	23 814924 CLAMP 1
	24
	25
	26 112050 SCREW, TAPPING 1
	27 320107 WIRE TIE, 7" (178 MM) 1
	28 826603 HOSE, FLEXIBLE, 38 1/2", FRONT 1
	29 809231 GROMMET 1

	LIFT OUT BATTERY RACK
	887637 LIFT OUT BATTERY RACK SET 1
	1 887197 RACK, BATTERY W/DECALS (1 - INCLUDES ITEMS 2 - 3) 2
	2 819936 DECAL, WARNING, BATTERY CHARGING 2
	3 824061 DECAL, LIFT OUT, WARNING 2
	4 887783 HOLD DOWN, BATTERY 2
	5 800315 WING NUT, 5/16-18 4
	6 103867 WASHER, 5/16" 4
	7 818303 SPACER, RUBBER 4
	883078 WIRE, BATTERY CONNECTION 5
	8 809152 WASHER, SPECIAL 4
	9
	10
	11
	12 885278 RECEPTACLE WITH HARDWARE, 50 AMP 2
	13 308087 WASHER, #6 4
	14 306990 LOCK WASHER, #6 4
	15 302437 NUT, #6-32 4
	16 120052 LOCK WASHER, #10 4
	17 306531 NUT, #10-24 4
	18 308090 WASHER, 1/4" 8
	19 800059 NUT, 1/4-20, LOCK 4
	20 887205 WIRE ASS’Y (50 AMP) (20 - INCLUDES ITEM 21) 1
	21 825341 PLUG (50 AMP) 1
	22 313062 SCREW, #6-32 X 1" LG 4
	23
	24
	25
	26 303459 SCREW, 1/4-20 X 1 1/2" LG 4
	27 306396 LOCK WASHER, 1/4" 4
	28 887204 WIRE (28 - INCLUDES ITEM 29) 1
	29 822821 PLUG, 175 AMP 1
	822904 BUSHING 1
	30 884045 WIRE, BATTERY DISCONNECT (30 - INCLUDES ITEM 31) 2
	31 822821 PLUG (175 AMP) 1
	822904 BUSHING 2
	34 800271 SCREW, #10-24" 4
	35 841821 MOUNT,CONNECTOR BODY 4
	36 893557 WIRE ASS’Y, SINGLE 2
	37 893558 WIRE ASS’Y, SINGLE 1
	38
	39
	40 887819 WIRE, CHARGER RECEPTACLE, BLACK 1
	41 887818 WIRE, CHARGER RECEPTACLE, RED 1
	42 320107 WIRE TIE, 7" 6
	43
	44
	45 841851 GAUGE, BATTERY CONDITION METER 1
	46 841852 BATTERY, BATTERY CONDITION METER 1
	47 893700 HARNESS, JUMPER CONDITION METER 1

	PARK BRAKE LEVER
	1 831263 LEVER, PARK BRAKE WITH HARDWARE (1 - INCLUDES ITEM 2) 1
	2 807472 GRIP, HAND 1
	3 306423 BOLT, 5/16-18 X 1 3/4" LG 2
	4 103867 WASHER, 5/16" 3
	5 306325 LOCK WASHER, 5/16" 3
	6 306932 NUT, 5/16-18 3
	7 306416 BOLT, 5/16-18 X 1" LG 1
	8
	9
	10
	11 831540 SPACER 2
	12 306375 NUT, 1/4-20 1
	13 306396 LOCK WASHER, 1/4" 1
	14 879859 BRACKET, CABLE 1
	15 800073 BOLT, CARRIAGE, 3/8-16 X 1 1/4" LG 1
	16 120177 LOCK WASHER, 3/8" 1
	17 306562 NUT, 3/8-16 1
	18 325380 CLAMP (CABLE) 1
	19 300646 BOLT, 1/4-20 X 3/4" LG 1
	20
	21
	22 800331 SCREW, #14A X 3/4" LG 1
	23 831094 PARK BRAKE CABLE ( FRONT) 1
	24 829637 BRACKET, PARK BRAKE 1
	25 306320 NUT, 5/16-24 2
	26 814079 PIN, CLEVIS 1
	27 306328 PIN, COTTER, 3/32 X 3/4 1
	28 810380 SPRING 2
	29 831093 PARK BRAKE CABLE (REAR) 1
	30 831978 RETAINER CABLE 1

	REAR WHEEL BRAKE
	1 304636 COTTER PIN, 1/8 X 1 1/8" 2
	2 805843 NUT, 5/8 - 18 2
	3 836674 WASHER 2
	4 805875 KEY 2
	5 805860 WHEEL NUT 8
	6 806274 BOLT 8
	7
	8
	9
	10 821152 WHEEL HUB 2
	11 805030 BRAKE DRUM 2
	12
	13
	14 306932 NUT, 5/16 - 18 8
	15 306325 LOCK WASHER, 5/16" 8
	16 810380 SPRING 2
	17
	18 886291 SHIELD WITH BRAKE SHOES (18 - INCLUDES ITEMS 19 - 38) 1
	19 304104 NUT, 5/8 - 18 1
	20 306494 LOCK WASHER, 5/8" 1
	21 876519 SHIELD DUST 1
	22 829348 PIN 1
	23
	24
	25
	26 806761 ADJUSTMENT PIN 2
	27 306353 LOCK WASHER, 3/8" 2
	28 306319 NUT, 3/8 - 24 2
	29 306419 BOLT, 1/4 - 20 X 1/2" LG 2
	30 306396 LOCK WASHER, 1/4" 2
	31 876732 BRAKE LEVER 2
	32
	33
	34 805441 SPRING 1
	35 887284 BRAKE SHOE WITH LINERS 2
	36 809252 RETAINING RING 1
	37
	38 841354 WHEEL CYLINDER COMPLETE (38 - INCLUDES ITEM 39) 1
	39 841450 WHEEL CYLINDER REPAIR KIT (39 - INCLUDES ITEMS 40 - 42) 1
	40 811794 SCREW, BLEEDER 1
	41 841451 PISTON 1
	42 841452 SPRING 1

	REAR WHEEL FRAME & SHOCK ABSORBER
	1 308332 NUT, 1/2 - 13 2
	2 120166 LOCK WASHER, 1/2" 2
	3 876660 RETAINER 2
	4 825435 SPRING BUMPER 2
	5 805437 REAR SPRING 2
	6
	7
	8
	9 825500 CUP WASHER 4
	10 823621 BUSHING 2
	11 800294 LOCK NUT, 7/16 - 14 2
	12 807332 SHOCK ABSORBER 1
	13
	14
	15
	16
	17 306835 BOLT, 3/8 - 16 X 1 1/4" LG 4
	18 306981 WASHER, 3/8" 4
	19 887782 RETAINER 2
	20 120177 LOCK WASHER, 3/8" 4
	21 306562 NUT, 3/8 - 16 4
	22 816667 RUBBER BUSHING 2
	23 887196 FRAME 1

	SEATING
	1 198057 SEAT 1
	2 831188 SEAT ADJUSTER (RIGHT) 1
	3 831187 SEAT ADJUSTER (LEFT) 1
	4 158135-01 SEAT SWITCH 1
	5 831053 SPACER 8
	6 306325 LOCK WASHER, 5/16" 4
	7 548901 BOLT, .31 - 18 X 1/2" LG 4
	8 548013 SCREW, 1/4-20 X 1 3/4" LG 1
	9
	10
	11 810446 GROMMET 1
	12 7156 TRIM BLACK AR
	13 887777 SEAT PANEL 1
	14 832156 DECAL ( WIRING) 1
	15 819936 DECAL (WARNING) 1
	16
	17 800215 BOLT, # 10 - 24 X 5/8" LG 6
	18 308089 WASHER, # 10 6
	19 814924 CLAMP 3
	20
	21 120052 LOCK WASHER, # 10 6
	22 306531 NUT, # 10 - 24 6
	23 103867 WASHER, 5/16" 4
	24 306325 LOCK WASHER, 5/16" 4
	25 306932 NUT, 5/16 - 18 4

	SPEED CONTROL PEDAL
	1 897184 SPEED CONTROL ASSEMBLY (1 - INCLUDES ITEMS 2 - 22) 1
	2 897183 BRACKET, SPEED CONTROL MOUNT 1
	3 840494 BEARING, FLANGED 2
	4 548478 SPACER 3
	5 833104 RETAINING RING 1
	6
	7
	8
	9
	10 840435 TORSION SPRING 1
	11 897182 SPEED CONTROL ARM 1
	12 800225 SCREW, SET, #10-24 X 1/4" LG 1
	13 800587 NUT (WITH LOCK WASHER), #4-40 2
	14 829754 SWITCH 1
	15 316056 SCREW, #6-32 X 3/4" LG 2
	16
	17
	18
	19 4119768 POTENTIOMETER, 30 DEG. 1
	20 869184 BRACKET, POT MOUNT 1
	21 805421 INDEX SPRING 1
	22 840688 TAB 1
	23
	24
	25
	26 800557 BOLT, CARRIAGE, 5/16-18 X 3/4" LG 4
	27 548911 LOCK NUT, 5/16-18 4
	28 840419 SPEED CONTROL PEDAL 1

	STEERING KIT
	885009 STEERING SET, COMPLETE 1
	1 892228 WHEEL, STEERING 1
	2 833903 BUTTON, HORN 1
	3 825370 SPRING, HORN 2
	4 825369 INSULATOR, HORN 1
	5 816652 NUT, HORN BUTTON 1
	6 311496 WASHER, 5/8" 1
	7
	8
	9
	10 826736 SHIELD, STEERING SHAFT 1
	828380 INSULATION TUBING, 25’(7.6M) AR
	11 831909 BOOT 1
	12 832555 HOUSING, UPPER 1
	13 302030 BOLT, 1/4-20 X 1 1/4" LG 3
	14 306396 LOCK WASHER, 1/4" 7
	15 306832 BOLT, 1/4-20 X 2" LG 4
	16 800612 NUT, 7/16-20 2
	17 816449 KNURLED WASHER 2
	18
	19
	20
	21 800022 BOLT, #10-24 X 3/8" LG 2
	807035 TERMINAL 1
	22 816455 RETAINING RING 1
	23 816456 BALL BEARING 1
	24 816447 RETAINING RING 1
	25 816660 SHAFT, PINION GEAR 1
	26 816446 SHIM 2
	27 883317 BOLT, IDLER ADJUSTING 1
	28 830168 GEAR, CLUSTER 1
	29
	30
	31
	32
	33 886913 GEAR DRIVEN (33 - INCLUDES ITEM 34) 1
	34 310546 PIN, ROLL, 1/2 X 1 1/2 1
	35 833182 HOUSING, LOWER (35 - INCLUDES ITEMS 36 - 37) 1
	36 830370 BUSHING 1
	37 515511 BUSHING 1
	38 823932 PLATE, RETANER 1
	39 306325 LOCK WASHER, 5/16" 2
	40 306322 BOLT, 5/16-18 X 7/8" LG 2
	41
	42 302600 BOLT, 3/8-16 X 1 1/2" LG 3
	43 306981 WASHER, 3/8" 6
	44 825493 SUPPORT HOUSING (LEFT) 1
	45 120177 LOCK WASHER, 3/8" 4
	46 306835 BOLT, 3/8-16 X 1 1/4" LG 1
	47 825492 SUPPORT HOUSING (RIGHT) 1
	48 808935 SPACER 1




<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /SyntheticBoldness 1.00
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveEPSInfo true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /Unknown

  /Description <<
    /ENU (Use these settings to create PDF documents with higher image resolution for improved printing quality. The PDF documents can be opened with Acrobat and Reader 5.0 and later.)
  >>
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice




